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1. Test Laboratory
1.1. Introduction & Accreditation
Telecommunication Technology Labs, CAICT is an ISO/IEC 17025:2017 accredited test
laboratory under American Association for Laboratory Accreditation (A2LA) with lab code 7049.01,

and is also an FCC accredited test laboratory (CN1349), and ISED accredited test laboratory

(CAB identifier:CN0066). The detail accreditation scope can be found on A2LA website.

1.2. Testing Location
Conducted testing Location: CTTL(Huayuan North Road)
No. 52, Huayuan North Road, Haidian District, Beijing,

P. R. China100191

Address:
Radiated testing Location: CTTL(huayuan North Road)
No. 52, Huayuan North Road, Haidian District, Beijing,

Address:
100191, P. R. China

1.3. Testing Environment
Normal Temperature: 15-35°C
Relative Humidity: 20-75%
1.4. Project date
Testing Start Date: 2024-08-27
Testing End Date: 2024-09-06

©Copyright. All rights reserved by CTTL.
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1.5. Signature

A

Dong Jiaxuan

( Prepared this test report )

gl L Jo

Zheng Wei

(Reviewed this test report)

bt

Pang Shuai

(Approved this test report)
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2. Client Information
2.1. Applicant Information
Guangdong OPPO Mobile Telecommunications Corp., Ltd.
NO.18 HaiBin Road, Wusha Village, Chang'an Town, DongGuan City,

Company Name:

Guangdong Province, P.R. China

Company Addr:
Contact Name: Xiong Bo
Tel No: (86)76986076999
E-mail: xiongbo@oppo.com
2.2. Manufacturer Information
Company Name: Guangdong OPPO Mobile Telecommunications Corp., Ltd.
Company Addr: NO.18 HaiBin Ro.ad, Wusha V.illage, Chang'an Town, DongGuan City,
Guangdong Province, P.R. China
Contact Name: Xiong Bo
Tel No: (86)76986076999
E-mail: xiongbo@oppo.com

Page 7 of 148
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE)

3.1. About EUT

Description Mobile Phone
Model name CPH2659
FCCID R9C-0OP23216
WLAN Frequency Band ISM Bands:

-5150MHz~5250MHz
-5250MHz~5350MHz
-5470MHz~5725MHz

Type of modulation OFDM/OFDMA
Antenna Integral Antenna
Nominal Voltage 3.87V

Extreme High Voltage 4.5V

Extreme Low Voltage 3.6V

3.2. Internal Identification of EUT used during the test

EUT ID* SN or IMEI HW Version SW Version

UTO02a 866185070019957/ 11 Color OS 15.0
866185070019940

UT12a 866185070033131 11 Color OS 15.0

UT10a 866185070033115 11 Color OS 15.0

*EUT ID: is used to identify the test sample in the lab internally.
UTO02a is used for Conduction test, UT10a and UT12a is used for Radiation test.

3.3. Internal Ildentification of AE used during the test

AE ID* Description Model Manufacturer

AE1 Battery BLPB05 Dongguan NVT Technology Co., Ltd
AE2 Adapter VCB8OAUH Dongguan Aohai Technology Co.,Ltd.
AE3 Cable DL129 DUWEI

*AE ID: is used to identify the test sample in the lab internally.

3.4. General Description
The Equipment under Test (EUT) is a model of Mobile Phone with integrated antenna and inbuilt

battery.
It consists of normal options: travel charger, USB cable.
Manual and specifications of the EUT were provided to fulfil the test.

Samples undergoing test were selected by the client.

©Copyright. All rights reserved by CTTL. Page 8 of 148



CAICT

No.24T04Z2101591-003

(\Iﬂéll,

3.5. Interpretation of the Test Environment
For the test methods, the test environment uncertainty figures correspond to an expansion factor

k=2.
Measurement Uncertainty
Parameter Uncertainty
temperature 0.48°C
Humidity 2 %
DC voltages 0.003V

©Copyright. All rights reserved by CTTL. Page 9 of 148
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4. Reference Documents
EUT feature information is supplied by the applicant or manufacturer, which is the basis of testing.

4.1. Documents supplied by applicant

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.
2021

Title 47 of the Code of Federal Regulations; Chapter |

FCC Part15
Part 15 - Radio frequency devices
Methods of Measurement of Radio-Noise Emissions from
ANSI C63.10 Low-Voltage Electrical and Electronic Equipment in the 2013
Range of 9 kHz to 40 GHz
General U-NII Test Procedures New Rules v02r01 2017-12

UNII: KDB 789033
D02

5. Laboratory Environment
Conducted RF performance testing is performed in shielding room.

EMC performance testing is performed in Semi-anechoic chamber.

Page 10 of 148
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6. Test Results

6.1. Summary of Test Results

SUMMARY OF MEASUREMENT RESULTS Sub-clause of | Sub-clause| it
Part15E of IC
Maximum Output Power 15.407 / P
Peak Power Spectral Density 15.407 / P
Occupied 26dB Bandwidth 15.403 / P
Radiated Unwanted Emission 15.407, 15.205, / P
15.209
AC Powerline Conducted Emission 15.107, 15.207 / P
99% Occupied bandwidth / / P
Transmit Power Control 15.407 / NA

Please refer to ANNEX A for detail.
Terms used in Verdict column

P Pass, The EUT complies with the essential requirements in the standard.

NM Not measured, The test was not measured by CTTL

NA Not Applicable, The test was not applicable

F Fail, The EUT does not comply with the essential requirements in the
standard

6.2. For conducted result :

EUT support 802.11a/n/ac/ax/be modes on U-NII-1/-2A/-2C, and can’t transmit

simultaneously in U-NII-1/-2A/-2C.

As WLAN SISO(1x1) & MIMO(2x2) mode have the same power setting, the whole testing

has assessed only MIMO mode.

802.11ax support full RU and single RU modes.

802.11be support full RU, single RU, small MRU, large MRU and puncturing modes.

For 802.11a/n/ac/ax full RU/be full RU, the whole testing (PSD/26dB bandwidth /99%

bandwidth ) has reported only 802.11a/ac-VHT20/n-HT40/be-EHT80/ax-HE160MHz by

referring to the higher output power.

For 802.11ax single RU and 802.11be singlel RU modes, the PSD has reported only

802.11ax-HE20-single RU by referring to the higher output power.

For 802.11be-EHT20/40MHz small MRU mode, the PSD has reported only 802.11be-

EHT20 by referring to the higher output power.

a. For low channel : 52 Tone,index38 + 26Tone,index1 and 106 Tone,index53 +
26Tone,index4;

b. For high channel: 52 Tone,index39 + 26Tone,index7 and 106 Tone,index54 +
26Tone,index4.

For 802.11be-EHT80/160MHz large MRU and Puncturing modes are tested for

conducted power/PSD.

©Copyright. All rights reserved by CTTL. Page 11 of 148
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Bandwidth Pattern index

Mm@

484+242-tone Index 1
484+242-tone Index 2
484+242-tone Index 3
484+242-tone Index 4

80MHz

160MHz 996+484+242-tone Index 1
996+484+242-tone Index 2
996+484+242-tone Index 3
996+484+242-tone Index 4
996+484+242-tone Index 5
996+484+242-tone Index 6
996+484+242-tone Index 7

996+484+242-tone Index 8

160MHz 996+484-tone Index1
996+484-tone Index 2
996+484-tone Index 3

996+484-tone Index 4

AL %

6.3. Antenna Gain

Mode Band | Ant9 | Ant10 | Ant14 | Ant9&Ant10 | Ant10&Ant14 | Ant9&Ant10 | Ant10&Ant14
@By | (@) | @si | POWerdBi) | Power(si) | PSD(Bi) | PSD(dB)
UNI-1 | -1.59 | -1.11 [-045 |-1.10 -0.45 -1.10 -0.45
CDD UNII-2A | -0.39 |0.13 |[-0.05 |0.13 0.13 0.13 0.13
UNII-2C | -0.17 |[125 |0.70 |[1.25 1.25 1.25 1.25
UNI-T | -1.59 |-1.11 |-0.45 1.66 2.24 1.66 2.24
BF UNII-2A | -0.39 |0.13 |-0.05 2.88 3.05 2.88 3.05
UNII-2C | -0.17 |1.25 |0.70 3.58 3.99 3.58 3.99

©Copyright. All rights reserved by CTTL.
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1. For BF transmissions, power and PSD directional gain is calculated as:

Directional gain = 10 log [(10€1/20 + 10%2/20 + ___ + 10©"/20) 2 /NANT] dBi, as following table for PSD.
NANT = number of transmit antennas NSS = number of spatial streams. (When NSS=1 or 2, both
powersettings are the same,The worst case directional gain will occur when NSS = 1)

2. For CDD transmissions, directional gain is calculated as:

a. For power, the directional gain GANT is set equal to the antenna having the highest gain,
i.e.,Directional gain = GANT MAX (Ant.1 Gain, Ant.2 Gain, ...) + Array Gain, where Array Gain =0

dB (i.e., no array gain) for NANT < 4.

b. For PSD, the directional gain calculation is following:

Directional gain = 10 log [(10€"/20 + 10€2/20 + |+ 10Cn/20)2 NANT] dBi. NANT = number of
transmit antennas NSS = number of spatial streams. (When NSS=1 or 2, both powersettings are
the same, The worst case directional gain will occur when NSS = 1).

3. 802.11a support CDD mode ;

4. 802.11n support CDD and STBC mode, as they use the same power setting, only eirp results
of CDD have been reported.

5. 802.11ac/ax/be support CDD, BF and STBC mode, as they use the same power setting, only
eirp results of BF have been reported.

6. The device what use a permanently attached antenna were considered sufficient to comply
withthe provisions of 15.203.

6.4. Statements
CTTL has evaluated the test cases as listed in section 6.1 of this report for the EUT specified in

section 3 according to the standards or reference documents listed in section 4.
This report only deals with the WLAN function among the features described in section 3.

6.5. Test Conditions
For this report, all the test cases are tested under normal temperature and normal voltage, and

also under norm humidity, the specific condition is shown as follows:

Temperature 26°C
Voltage 3.87V
Humidity 44%

©Copyright. All rights reserved by CTTL. Page 13 of 148



CAICT

No.24T04Z2101591-003

e
=777
N
7. Test Facilities Utilized
Conducted test system
Serial Calibrati Calibrati
No. Equipment Model era Manufacturer al r-a fon alfbration
Number Period Due date
Vector Signal Rohde &
1 ecorsianal 1 esqao | 200089 onde 1year | 2025-08-12
Analyzer Schwarz
Vector Signal Rohde &
2 ector=Ignal 1 eswez | 104051 onde Tyear | 2025-04-6
Analyzer Schwarz
3 Attenuator 10dB/2W / Rosenberger / 2024-06-05
4 Shielding Room S81 / ETS-Lindgren / 2024-02-21
Radiated emission test system
No Equipment Model Serial Manufacturer Calibration | Calibration
' auip Number Period Due date
1 Test Receiver ESW44 103144 R&S 1 year 2024-11-26
VULB SCHWARZBE
EMI Antenna 01222 1 year 2025-07-30
9163 CK
3 EMI Antenna 3115 00167250 ETS-Lindgren 1 year 2025-04-11
4 EMI Antenna 3116 2663 ETS-Lindgren 1 year 2025-04-31
Test Software
Test Item Test Software and Version Software Vendor
Radiated Continuous Emission EMC32 V10.60.20 R&S
Conducted Emission EMC32 v8.53.0 R&S

©Copyright. All rights reserved by CTTL.
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8. Measurement Uncertainty

8.1 Transmitter Output Power
Measurement Uncertainty: 0.387dB,k=1.96

8.2 Peak Power Spectral Density
Measurement Uncertainty: 0.705dB,k=1.96

8.3 26dB Emission Bandwidth
Measurement Uncertainty: 60.80Hz,k=1.96

8.4 Band Edges Compliance
Measurement Uncertainty : 0.62dB,k=1.96

8.5 Spurious Emissions

Conducted (k=1.96)

CAICT

No.24T04Z2101591-003

Uncertainty(dB)
1.22
1.22

Frequency Range

1.22

30MHz £ f < 2GHz

1.51

2GHz < f<3.6GHz

1.51

3.6GHz < f <8GHz

1.59

8GHz < f<12.75GHz

12.75GHz < f <26GHz

26GHz = f <40GHz

8.6 AC Power-line Conducted Emission
Measurement Uncertainty : 3.08dB,k=2

©Copyright. All rights reserved by CTTL.
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ANNEX A: Detailed Test Results

A.1. Measurement Method

A.1.1. Conducted Measurements
1). Connect the EUT to the test system correctly.

CAICT

No.24T04Z2101591-003

2). Set the EUT to the required work mode.
3). Set the EUT to the required channel.
4). Set the spectrum analyzer to start measurement.
5). Record the values. Vector Signal Analyzer
Vector Signal
Analyzer

Attenuator

EUT

Shielding room

A.1.2. Radiated Emission Measurements
Measurement performed according to Clause 6.4, 6.5, 6.6 in ANSI C63.10-2013 and I1.G .4, Il.G.5,

[1.G.6 in KDB 789033.
The radiated emission test is performed in semi-anechoic chamber. The EUT was placed on a
non-conductive table with 80cm above the ground plane for measurement below 1GHz and 1.5m

above the ground plane for measurement above 1GHz. The measurement antenna was placed at

a distance of 3 meters from the EUT. The test is carried out on both vertical and horizontal

polarization and only maximization result of both polarizations is kept. During the test, the turntable

is rotated from 0° to 360°and the measurement antenna is moved from 1m to 4m to get the
maximization result. The maximization process was repeated with the EUT positioned in each of

its three orthogonal orientation.

©Copyright. All rights reserved by CTTL.
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A.2. Maximum output Power

Measurement Limit and Method:

CAICT

No. 24T042101591-003

Standard

Frequency (MHz) Limit (dBm)

FCC CRF Part 15.407(a)

5150MHz~5250MHz 24dBm

5250MHz~5350MHz | 24dBm or 11+10logB

5470MHz~5725MHz 24dBm or 11+10logB

Limit use the less value, and B is the 26dB bandwidth.

The measurementmethod SA-2 is made according to KDB 789033

A.2.1 Antenna Gain

Antenna gain is -1.59/-1.11/-0.45dBi(ANT9/10/14 B1), -0.39/0.13/-0.05dBi(ANT9/10/14 B2A),
-0.17/1.25/0.7dBi(ANT9/10/14 B2C) ,and the value is supplied by the applicant or manufacturer.

A.2.2 Maximum output Power-Conducted

EUT ID: UT02a

Measurement Results:

802.11a mode

Test Result (dBm)
Mode Frequency 5 .

Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo

5180MHz 1041 | 12.09 | 1434 | 1145 | 1044 | 13.98

5200MHz 11.95 | 1290 | 1546 | 12.69 | 10.83 | 14.87

5240MHz 1044 | 1212 | 1437 | 11.83 | 10.70 | 14.31

5260MHz 10.04 | 11.30 | 13.73 | 11.33 9.77 13.63

802.11a 5280MHz 11.30 | 1218 | 14.77 | 1215 | 1117 | 14.70
5320MHz 12.15 | 13.01 | 1561 | 12.83 | 11.16 | 15.09

5500MHz 12.18 | 12.71 | 1546 | 12.38 | 11.79 | 1511

5580MHz 15.12 | 15.87 | 1852 | 1573 | 15.24 | 18.50

5700MHz 11.34 | 1295 | 1523 | 1270 | 11.65 | 15.22

802.11n-HT20 mode
Test Result (dBm)
Mode Frequency 5 .

Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo

5180MHz 10.37 | 1198 | 1426 | 1155 | 1048 | 14.06

5200MHz 11.86 | 12.81 | 15.37 | 1263 | 10.72 | 14.79

5240MHz 1044 | 12.02 | 1431 | 11.78 | 10.58 | 14.23

5260MHz 10.03 | 11.25 | 13.69 | 11.03 9.68 13.42

?ﬂi_;;;‘ 5280MHz 11.31 1211 | 14.74 | 1213 | 1114 | 14.67
5320MHz 12.05 | 13.28 | 15.72 | 12.76 | 11.10 | 15.02

5500MHz 12.08 | 12.66 | 1539 | 1252 | 11.67 | 15.13

5580MHz 15.02 | 15.73 | 1840 | 15.77 | 15.27 | 18.54

5700MHz 11.28 | 1290 | 1518 | 12.36 | 11.79 | 15.09

©Copyright. All rights reserved by CTTL.

Page 17 of 148



(llllu,
%
N
N

CAICT

No. 24T042101591-003

Test Result (dBm)
Ant10

mimo

mimo

Ant14
14.01

10.24

Ant10
11

.64
14.72

802.11ac-VHT20 mode
Frequency

Mode

Ant9
10.42

5180MHz
11.91

14.30
15.44
14.36

12.01
12.89

12.58
11.72

10.63
10.49
9.57

14.16

13.54

5200MHz
10.49

12.06
13.65

11.32
10.98

14.73

05

5240MHz

11.20

12.35
15.

10.94

10.00

5260MHz
11.26

14.72

12.11
15.52

12.91
15

11.59

.09

802.11ac
(VHT20)

5280MHz

12.04

12.93
15.36

12.52

18.51

15.22

5.16

5320MHz

12.58

0
18.39

15.76
1

11.57

5500MHz 121

15.02

15.72

12.66

15.22

12.85

5580MHz
11

45

5700MHz

mim

Test Result (dBm)

Ant14

Ant10
12.62

(o]

mimo
16.27

Ant10

13.81

16.50

802.11n-HT40 mode

Mode

A

Frequency
1

5190MHz

13.07

nt9

293 | 1417

13.83

16.60

16.
16.22

13.11
12.93
9.45

13.83

48
13.37

16.17
13.37

802.11n
(HT40)

5230MHz

12.87 | 13.52

13.43

11.11

11.98 | 10.87

14.47
18.35

5270MHz

11.05

9.69
11.93

1

4.67
15.78

14.86

16.63

5310MHz

11.37

18.53
13.1

0

5510MHz

15.82

15.19

16.56 | 14.08

12.91 14.11

5550MHz
5670MHz

Test Result (dBm)
A

1

nt14
2.43

mimo
16.18

Ant9 Ant10

mimo | Ant10
16.64 | 13.80

12.98

16.42

802.11ac-VHT40 mode

Mode

Frequency

12.98
13.8

14.20

16.47 | 13.80

4
16.28 | 13.61

12.73
9.48

16.20

13.39

802.11ac
(VHT40)

5190MHz

13.05

13.56

14.46

5230MHz

12.95

13.62 | 11.12

10.88

5270MHz

9.74

1.

33
14.82 | 11.96

14.81

18.37
16.51

5310MHz

z 11.42

12.16
15.82

18.48 | 15.84

12.87

5510MH

15.08

16.53 | 14.05

5550MHz

1

12.84

410

5670M

Hz

©Copyright. All rights reserved by CTTL.
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mimo
14.62
16.07
13.76
18.46
14.62

(llllu,
%
N
N

Test Result (dBm)
Ant10 | Ant14
10.97

12.17
13.39 12.71
10.69

10.81
15.62 15.28
12.17 10.97

mimo
14.81
16.12
13.82
18.55
14.81

Ant10

802.11ac-VHT80 mode
Mode Frequenc
u y Ant9
5210MHz 11.47 12.11
5290MHz 12.69 | 13.50
802.11ac
5530MHz 10.69 | 10.93
(VHT80)
5610MHz 15.20 | 15.86
5690MHz 11.47 12.11
Test Result (dBm)
mimo | Ant10 | Ant14
12.66 | 10.00 8.72
1469 | 11.76 | 11.55

mimo
12.42
14.67

Ant10
10.33
11.72

802.11ac-VHT160 mode
Frequency
Ant9

Mode
5250MHz 8.85
11.63

802.11ac
(VHT160) 5570MHz
Test Result (dBm)
mimo | Ant10 | Ant14
1455 | 11.88 | 10.43
15.60 | 12.75 | 10.82
14.57 | 11.67 | 10.67
13.87 | 1143 9.69
1490 | 1245 | 1.1
15.68 | 12.98 | 11.05
15.59 | 12.65 | 11.73
15.42

18.66 | 15.94
15.31 | 12.78 | 11.95

mimo
14.23
14.90
14.21
13.66
14.84
15.13
15.22
18.70
15.40

de

Frequenc

qu y Ant9 Ant10
12.29

5180MHz 10.63
1215 | 12.99
12.29

5200MHz
5240MHz 10.68
5260MHz 10.23 | 11.41
802.11ax
(HE20) 5280MHz 1149 | 12.25
5320MHz 12.22 | 13.08
5500MHz 12.29 | 12.85
5580MHz 15.29 | 15.99
5700MHz 11.46 | 13.01
Test Result (dBm)
mimo | Ant10 | Ant14
16.44 | 13.57 | 12.23
16.81 | 13.91 | 13.26
16.56 | 14.04 | 12.95
13.49 | 10.80 | 9.14
15.03 | 12.29 | 11.03
18.82 | 16.12 | 15.05
16.84 | 14.26 | 13.04

802.11ax-HE20 mo
Mode

mimo
15.96
16.61
16.54
13.06
14.72
18.63
16.70

Ant10
14.04
14.15
13.83
11.32
12.37
16.17
14.40

Ant9

5190MHz 12.72

5230MHz 13.41
5270MHz 13.24
5310MHz 9.44
5510MHz 11.64
5550MHz 15.42
5670MHz 13.17

802.11ax-HE40 mode
Frequency

Mode

802.11ax
(HE40)

Page 19 of 148

©Copyright. All rights reserved by CTTL.



(llllu,
%
N
N

Test Result (dBm)
Ant10

mimo

CAICT
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Ant14
11.23

mimo
14.67
16.28

Ant10

12.05

12.97

802.11ax-HE80 mode

Mode Frequ

ency

Ant9
11.73

12.28

13.64

15.02
16.33

13.55
11.07

10.70

13.90
18.72

5210MHz

12.98

14.14

15.39

5290MHz

11.24

16.00

14.67

11.23

18.91
15.02

11.01

15.52
12

211
802 1Max = Mhz
16.25

.05

12.28

5610MHz

(HES0)
5690MHz

11.73

Test Result (dBm)

Ant10 | Ant14

mimo
12.79

mimo

9.00

Ant10

10.44
11.63

14.73

802.11ax-HE160 mode
Ant9

Frequency
9.07

10.39

12.18 | 15.0

Mode

12.79

11.80

6

5250MHz
11.91

802.11ax

(HE160) 5570MHz

Test

Result (dBm)
Ant

14 | mimo

Ant10

54 | 14.18

m
1

ode
Ant9 Ant10

imo

458 | 11.72

10

10.

.86 | 14.83

802.11be-EHT20 m

Mode Frequency
10.63 | 12.35
13.04

15.67

12.61
11.83

10.69

14.31
13.15

5180MHz

5200MHz 12.24

10.71 | 12.29

14.58

13.48 | 10.88

9.24

11.14 | 14.80

5240MHz
9.77 11.07

14.99 | 12.35

11.14 | 15.07

12.37

12.82

11.61 | 15.15

5260MHz

5280MHz 11.55

12.26 | 13.15

15.74

15.61 | 12.62

15.17 | 18.64

802.11be
5320MHz
12.33 | 12.85

16.04

15.13

18.69

11.74

(EHT 20)
5500MHz
16.02

12.46

15.32
11.52

5580MHz

13.11

15.40

5700MHz

Test Result (dBm)
Ant10

mimo

Ant14 mimo
15.88

12.25

Ant9

Ant10

16.31

13.41

13.38 | 16.73

802.11 be-HE40 mode
Frequency

5190MHz

12.71

Mode
13.35

13.82

14.22 | 16.82

16.70 | 1

14.03

16.39

13.03
13.02

3.71
9.18

5230MHz
13.28

14.07
13.45

10.70
14.60

10.93

5270MHz
9.43

11.26

12.42 | 15.07

18.35
16.71

1217

15.80 | 14.83

5310MHz
11.66

18.82

13.02

802.11be

5510MHz
15.40

16.19

14.28

16.80

(EHT 40)

5550MHz
13.08

14.40

5670MHz

©Copyright. All rights reserved by CTTL.
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802.11be-EHT 80 mode
Frequen Test Result (dBm)
Mode . .
cy Ant9 Ant10 mimo Ant10 | Ant14 mimo
5210MHz | 11.84 12.41 15.14 12.35 11.14 14.80
5290MHz | 12.98 13.65 16.34 13.54 12.85 16.22
?.S.i:l;%? 5530MHz | 10.95 10.94 13.96 10.98 10.50 13.76
5610MHz | 15.61 16.08 18.86 16.05 15.31 18.71
5690MHz | 11.84 12.41 15.14 12.35 11.14 14.80
802.11be-EHT 160 mode
Test Result (dBm)
Mode Frequency . :
Ant9 Ant10 | mimo | Ant10 | Ant14 | mimo
802.11be 5250MHz 9.08 10.39 | 12.79 | 10.02 | 8.94 12.52
(EHT 160) 5570MHz 11.65 12.01 | 14.84 | 11.59 | 1148 | 14.55
RU Mode
802.11ax-20 RU MIMO mode
Test Result (dBm)
Mode Channel Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo
MCSO | MCSO | MCSO | MCSO | MCSO | MCSO
5180MHz (Ch36) | 0.54 1.41 4.01 0.93 | -0.100 | 3.46
5200MHz (Ch40) 04 1.58 | 4.04 1.04 | -0.08 | 3.53
RUZ6-L 5240MHz(Ch48) | 0.55 1.57 | 410 1.65 0.49 412
5260MHz(Ch52) | 0.22 1.97 | 4.19 1.57 0.22 3.96
5280MHz(Ch56) | 0.49 1.67 | 4.13 1.51 0.07 3.86
5320MHz(Ch64) | 0.59 219 | 4.47 1.81 0.55 | 4.24
5500MHz(Ch100) | 0.52 0.82 3.68 0.68 0.26 3.49
RU26-R | 5580MHz(Ch116) | 0.32 0.04 3.19 0.26 0.59 3.44
5700MHz(Ch140) | -0.15 | 0.70 3.31 0.58 0.61 3.61
Test Result (dBm)
Mode Channel Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo
MCSO0 | MCSO0 | MCSO0 | MCSO | MCSO0 | MCSO
5180MHz (Ch36) | 3.68 | 4.34 7.03 3.80 3.24 6.54
5200MHz (Ch40) | 3.40 | 4.46 | 6.97 3.91 2.96 6.47
RU52-L 5240MHz(Ch48) | 3.63 | 4.51 7.10 | 4.48 3.48 7.02
5260MHz(Ch52) | 3.32 | 4.83 7.15 | 4.48 3.21 6.90
5280MHz(Ch56) | 3.46 | 4.50 7.02 | 4.41 3.16 6.84
5320MHz(Ch64) | 3.60 5.03 7.38 | 4.74 3.51 7.18
5500MHz(Ch100) | 3.75 3.59 | 6.68 3.56 3.53 6.56
RU52-R | 5580MHz(Ch116) | 3.43 287 | 6.17 3.11 3.36 6.25
5700MHz(Ch140) | 3.09 3.52 6.32 3.38 3.47 6.44
Test Result (dBm)
Mode Channel . :
Ant9 | Ant10 [ mimo | Ant10 | Ant14 | mimo
Page 21 of 148
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MCSO0 | MCSO | MCSO | MCSO0 | MCSO0 | MCSO
5180MHz (Ch36) | 7.19 6.91 | 10.06 | 7.00 6.67 9.85
5200MHz (Ch40) | 7.03 6.90 9.98 6.56 6.49 9.54
RU106.L 5240MHz(Ch48) | 7.14 6.80 9.98 7.01 7.00 | 10.02
5260MHz(Ch52) | 6.92 6.84 9.89 6.67 6.45 9.57
5280MHz(Ch56) | 7.06 6.92 | 10.00 | 6.85 6.72 9.80
5320MHz(Ch64) | 7.20 746 | 10.34 | 7.20 6.97 | 10.10
5500MHz(Ch100) | 7.50 711 11032 | 7.00 713 | 10.08
RU106-R | 5580MHz(Ch116) | 7.09 6.42 9.78 6.62 7.31 9.99
5700MHz(Ch140) | 6.75 7.03 9.90 7.07 7.13 | 10.11
802.11be-20 RU MIMO mode

Test Result (dBm)

Mode Channel Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo

MCSO0 | MCS0 | MCSO | MCSO | MCSO0 | MCSO

5180MHz (Ch36) | 0.54 1.31 3.95 1.36 0.1 3.79

5200MHz (Ch40) | 0.41 1.56 | 4.03 155 | -0.15 | 3.79

RU26-L 5240MHz(Ch48) | 0.57 1.57 4.1 1.70 046 | 4.13

5260MHz(Ch52) | 0.28 209 | 4.29 1.57 0.35 | 4.01

5280MHz(Ch56) | 0.48 1.62 4.10 1.48 0.14 3.87

5320MHz(Ch64) | 0.31 229 | 442 1.95 0.32 | 4.22

5500MHz(Ch100) | 0.58 0.93 3.77 0.63 0.33 3.49

RU26-R 5580MHz(Ch116) | 0.39 0.24 3.33 | -0.11 0.75 3.35

5700MHz(Ch140) | -0.12 | 0.53 3.23 0.62 0.31 3.48
Test Result (dBm)

Mode Channel Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo

MCSO | MCS0O | MCSO | MCSO | MCSO | MCSO

5180MHz (Ch36) | 3.67 4.31 7.01 4.32 3.44 6.91

5200MHz (Ch40) | 3.41 4.44 6.97 4.33 2.94 6.70

RUS2.L 5240MHz(Ch48) | 3.61 4.50 7.09 4.64 3.55 7.14

5260MHz(Ch52) | 3.37 4.94 7.24 4.48 3.36 6.97

5280MHz(Ch56) | 3.50 4.59 7.09 4.41 3.18 6.85

5320MHz(Ch64) | 3.67 5.16 7.49 4.88 3.55 7.28

5500MHz(Ch100) | 3.88 3.80 6.85 3.40 3.56 6.49

RU52-R 5580MHz(Ch116) | 3.39 2.97 6.20 2.67 3.52 6.13

5700MHz(Ch140) | 3.15 3.44 6.31 3.44 3.12 6.29
Test Result (dBm)

Mode Channel Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo

MCSO0 | MCSO | MCSO | MCSO | MCSO | MCSO

RU106-L 5180MHz (Ch36) | 7.23 6.81 | 10.04 | 6.97 6.97 9.98

©Copyright. All rights reserved by CTTL.
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5200MHz (Ch40) | 7.01 719 | 1011 | 6.99 | 645 | 9.74
5240MHz(Ch48) | 713 | 6.94 | 1005 | 7.20 | 7.03 | 10.13
5260MHz(Ch52) | 7.01 726 | 1015 | 6.74 | 6.59 | 9.68
5280MHz(Ch56) | 7.05 | 7.06 | 10.07 | 7.12 6.78 | 9.96
5320MHz(Ch64) | 7.20 | 742 | 1032 | 7.09 | 7.10 | 10.11
5500MHz(Ch100) | 7.58 | 7.28 | 1044 | 713 | 7.23 | 10.19
RU106-R 5580MHz(Ch116) | 7.06 | 6.61 985 | 646 | 7.20 | 9.86
5700MHz(Ch140) | 6.68 | 6.93 | 982 | 6.93 | 6.70 | 9.83
MRU Mode
Test Result (dBm)
Mode Channel Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo
MCSO | MCS0O | MCSO | MCSO | MCSO | MCSO
5180MHz (Ch36) | 3.80 | 4.33 | 7.08 | 442 342 | 6.96
5200MHz (Ch40) | 340 | 457 | 7.03 | 416 | 3.22 | 6.73
52 Tone,index38 + 5240MHz(Ch48) | 3.56 | 4.74 | 7.20 | 447 | 3.61 7.07
26Tone,index1 5260MHz(Ch52) | 3.48 | 473 | 716 | 444 | 3.51 7.01
5280MHz(Ch56) | 3.48 | 455 | 7.06 | 454 | 3.60 7.11
5320MHz(Ch64) | 3.71 514 | 749 | 4.61 3.68 | 7.18
_ 5500MHz(Ch100) | 3.91 3.81 6.87 | 349 | 3.73 | 6.62
52 Tone,index39 +
26Tone,index7 5580MHz(Ch116) | 3.65 | 3.28 | 6.48 | 2.88 | 3.71 6.33
5700MHz(Ch140) | 3.14 | 3.67 | 6.42 | 3.48 | 3.53 | 6.52
Test Result (dBm)
Mode Channel Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo
MCSO0 | MCS0 | MCSO | MCSO | MCSO | MCSO
5180MHz (Ch36) | 7.36 | 7.03 | 10.21 | 6.73 | 6.78 | 9.77
5200MHz (Ch40) | 7.03 | 7.04 | 10.05 | 6.69 | 6.64 | 9.68
106 Tone,index53 + 5240MHz(Ch48) | 718 | 7.04 | 10.12 | 6.96 | 7.10 | 10.04
26Tone,index4 5260MHz(Ch52) | 7.12 713 | 10.14 | 6.61 6.68 | 9.66
5280MHz(Ch56) | 7.12 7.04 | 1009 | 6.96 | 6.94 | 9.96
5320MHz(Ch64) | 7.29 | 749 | 1040 | 6.94 | 7.33 | 10.15
_ 5500MHz(Ch100) | 7.57 | 7.52 | 10.56 | 7.00 | 7.36 | 10.19
106 Tone,index54 + g e oMHz(Ch116) | 7.39 | 6.88 | 10.15 | 6.39 | 7.58 | 10.04
26Tone,index4
5700MHz(Ch140) | 6.71 744 | 1010 | 6.89 | 7.14 | 10.03

©Copyright. All rights reserved by CTTL.
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802.11be-80 MRU MIMO mode
Test Result (dBm)
Mode Channel Tone : - X
configure | Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo
1 13.41 | 14.06 | 16.76 | 14.06 | 13.21 | 16.67
5210MHz | 484+242 2 13.53 | 14.06 | 16.81 | 14.25 | 13.66 | 16.98
(Ch42) Tone 3 13.45 | 14.26 | 16.88 | 14.07 | 13.30 | 16.71
4 13.24 | 13.98 | 16.64 | 13.94 | 13.41 | 16.69
1 13.07 | 14.18 | 16.67 | 13.95 | 13.46 | 16.72
5290MHz | 484+242 2 13.25 | 14.38 | 16.86 | 13.90 | 13.44 | 16.69
(Ch58) Tone 3 13.25 | 14.07 | 16.69 | 13.82 | 13.45 | 16.65
4 13.03 | 14.00 | 16.55 | 13.74 | 13.48 | 16.62
802.11be-80
1 15.07 | 16.05 | 18.60 | 15.78 | 15.47 | 18.64
5530MHz | 484+242 2 15.46 | 16.20 | 18.86 | 15.93 | 15.43 | 18.70
(Ch106) Tone 3 15.22 | 16.22 | 18.76 | 15.92 | 15.62 | 18.78
4 15.24 | 16.10 | 18.70 | 15.95 | 15.34 | 18.67
1 15.40 | 15.99 | 18.72 | 15.82 | 15.69 | 18.77
5610MHz | 484+242 2 15.56 | 16.40 | 19.01 | 16.22 | 15.94 | 19.09
(Ch122) Tone 3 15.59 | 16.23 | 18.93 | 16.20 | 15.87 | 19.05
4 15.52 | 16.10 | 18.83 | 15.92 | 15.88 | 18.91
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802.11be-160 MRU MIMO mode
Mode Channel Tone configure | Ant9 | Ant10 | mimo | Ant10 | Ant14 | mimo
1 12.93 | 13.60 | 16.29 | 13.49 | 11.95 | 15.80
5250MHz 996+484 2 12.98 | 13.68 | 16.35 | 13.49 | 11.51 | 15.62
(Ch50) Tone 3 13.03 | 14.12 | 16.62 | 13.63 | 11.73 | 15.79
4 12.91 | 13.70 | 16.33 | 13.54 | 11.56 | 15.67
802.11be-160
1 15.10 | 15.65 | 18.39 | 15.68 | 15.87 | 18.79
5570MHz 996+484 2 15.23 | 15.74 | 18.50 | 15.71 | 15.42 | 18.58
(Ch114) Tone 3 15.07 | 15.72 | 18.42 | 15.76 | 15.39 | 18.59
4 15.03 | 15.70 | 18.39 | 15.71 | 15.34 | 18.54
1 12.87 | 13.90 | 16.43 | 13.49 | 11.52 | 15.63
2 12.92 | 13.62 | 16.29 | 13.54 | 11.72 | 15.73
3 12.93 | 13.62 | 16.30 | 13.48 | 11.92 | 15.78
5250MHz | 996+484+242 4 12.97 | 13.67 | 16.34 | 13.88 | 11.65 | 15.92
(Ch50) Tone 5 12.99 | 13.70 | 16.37 | 13.87 | 12.07 | 16.07
6 12.93 | 13.69 | 16.34 | 13.84 | 11.64 | 15.89
7 12.95| 13.71 | 16.36 | 13.54 | 11.62 | 15.70
8 13.19 | 13.65 | 16.44 | 13.48 | 11.92 | 15.78
802.11be-160
1 14.89 | 15.65 | 18.30 | 15.67 | 15.25 | 18.48
2 1492 | 15.68 | 18.33 | 15.70 | 15.30 | 18.51
3 14.92 | 15.70 | 18.34 | 16.00 | 15.30 | 18.67
5570MHz | 996+484+242 4 15.28 | 16.02 | 18.68 | 16.00 | 15.28 | 18.67
(Ch114) Tone 5 15.01 | 15.69 | 18.37 | 16.00 | 15.32 | 18.68
6 15.02 | 15.70 | 18.38 | 15.70 | 15.34 | 18.53
7 14.99 | 16.04 | 18.56 | 15.69 | 15.62 | 18.67
8 14.98 | 15.99 | 18.52 | 15.67 | 15.31 | 18.50
The data rate 6Mbps (11a mode), MCSO (11n-HT20 mode), MCSO (11n-HT40 mode), MCSO
(11ac-VHT20 mode), MCSO (11ac-VHT40 mode), MCSO (11ac-VHT80 mode) , MCSO
(11ac-VHT160 mode), MCSO (11ax-HE20 mode), MCSO0 (11ax-HE40 mode), MCSO (11ax-HE80
mode), MCS0 (11ax-HE160 mode),MCSO (11be-EHT20 mode), MCSO (11be-EHT40 mode),

MCSO0 (11be-EHT80 mode), MCSO (11be-EHT160 mode)are selected as the worst condition; as
the maximum power is got with these data rate. The following cases are performed with this

condition.
The duty cycle of all mode >98%.
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Maximum output Power:

Multiview *  Spectrum .
fief Level 300 B Offeat 1770 88 = W 1 M
- A ad SWI S0 ma e VAW 3 Mz Mlode Aut Sweee.

Multiview *  Spectriim
fief Level 3000 cim  Offset 17 65 o = REW | Mz
- A &G SWI S0 mu e VEW 3Nz Mode Aubs e

Fage 00

Conclusion: PASS
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Limit (dBm/MHz)
1
1
1

A.3. Peak Power Spectral Density (conducted)
Frequency (MHz)

Measurement Limit:
Standard
5150MHz~5250MHz
5250MHz~5350MHz

5470MHz~5725MHz

FCC CRF Part 15.407(a)
The output power measurement method Section F is made according to KDB 789033
Verdict

EUT ID: UT02a
Measurement Results:
TestMode Antenna | Frequency[MHz] | Result [dBm/MHZz] | Limit[dBm/MHZz]
Ant9 5180 0.08 <11.00 PASS
Ant10 5180 2.07 <11.00 PASS
total 5180 4.20 <11.00 PASS
Ant9 5200 1.91 <11.00 PASS
Ant10 5200 2.47 <11.00 PASS
total 5200 5.21 <11.00 PASS
Ant9 5240 0.27 <11.00 PASS
Ant10 5240 2.01 <11.00 PASS
total 5240 4.24 <11.00 PASS
Ant9 5260 -0.08 <11.00 PASS
Ant10 5260 1.29 <11.00 PASS
total 5260 3.67 <11.00 PASS
Ant9 5280 1.03 <11.00 PASS
11A-CDD Ant10 5280 1.96 <11.00 PASS
total 5280 4.53 <11.00 PASS
Ant9 5320 2.09 <11.00 PASS
Ant10 5320 2.87 <11.00 PASS
total 5320 5.51 <11.00 PASS
Ant9 5500 2.08 <11.00 PASS
Ant10 5500 2.54 <11.00 PASS
total 5500 5.33 <11.00 PASS
Ant9 5580 4.90 <11.00 PASS
Ant10 5580 6.03 <11.00 PASS
total 5580 8.51 <11.00 PASS
Ant9 5700 1.43 <11.00 PASS
Ant10 5700 2.75 <11.00 PASS
total 5700 5.15 <11.00 PASS
Ant9 5180 0.33 <11.00 PASS
5180 1.65 <11.00 PASS
4.05 <11.00 PASS
<11.00 PASS

Ant10
5180
1.81
Page 27 of 148
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Ant10 5200 2.52 <11.00 PASS
total 5200 5.19 <11.00 PASS
Ant9 5240 0.46 <11.00 PASS

Ant10 5240 1.46 <11.00 PASS
total 5240 4.00 <11.00 PASS
Ant9 5260 -0.59 <11.00 PASS

Ant10 5260 0.66 <11.00 PASS
total 5260 3.09 <11.00 PASS
Ant9 5280 1.05 <11.00 PASS

Ant10 5280 1.77 <11.00 PASS
total 5280 4.44 <11.00 PASS
Ant9 5320 1.91 <11.00 PASS

Ant10 5320 2.73 <11.00 PASS
total 5320 5.35 <11.00 PASS
Ant9 5500 1.76 <11.00 PASS

Ant10 5500 2.38 <11.00 PASS
total 5500 5.09 <11.00 PASS
Ant9 5580 4.86 <11.00 PASS

Ant10 5580 5.56 <11.00 PASS
total 5580 8.23 <11.00 PASS
Ant9 5700 1.32 <11.00 PASS

Ant10 5700 2.28 <11.00 PASS
total 5700 4.84 <11.00 PASS
Ant9 5190 -0.84 <11.00 PASS

Ant10 5190 0.51 <11.00 PASS
total 5190 2.90 <11.00 PASS
Ant9 5230 0.20 <11.00 PASS

Ant10 5230 0.78 <11.00 PASS
total 5230 3.51 <11.00 PASS
Ant9 5270 -0.11 <11.00 PASS

Ant10 5270 0.81 <11.00 PASS
total 5270 3.38 <11.00 PASS

11AX40MIMO Ant9 5310 -3.44 <11.00 PASS

Ant10 5310 -1.88 <11.00 PASS
total 5310 0.42 <11.00 PASS
Ant9 5510 -1.63 <11.00 PASS

Ant10 5510 -1.00 <11.00 PASS
total 5510 1.71 <11.00 PASS
Ant9 5550 2.18 <11.00 PASS

Ant10 5550 2.28 <11.00 PASS
total 5550 5.24 <11.00 PASS
Ant9 5670 -0.38 <11.00 PASS
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Ant10 5670 0.87 <11.00 PASS
total 5670 3.30 <11.00 PASS
Ant9 5210 -4.67 <11.00 PASS
Ant10 5210 -4.20 <11.00 PASS
total 5210 -1.42 <11.00 PASS
Ant9 5290 -3.25 <11.00 PASS
Ant10 5290 -2.60 <11.00 PASS
11AXSOMIMO total 5290 0.10 <11.00 PASS
Ant9 5530 -5.58 <11.00 PASS
Ant10 5530 -5.33 <11.00 PASS
total 5530 -2.44 <11.00 PASS
Ant9 5610 -0.82 <11.00 PASS
Ant10 5610 -0.19 <11.00 PASS
total 5610 2.52 <11.00 PASS
Ant9 5250 -9.94 <11.00 PASS
Ant10 5250 -8.09 <11.00 PASS
total 5250 -5.91 <11.00 PASS
11AX160MIMO
Ant9 5570 -7.11 <11.00 PASS
Ant10 5570 -6.58 <11.00 PASS
total 5570 -3.83 <11.00 PASS
RU Mode
Test Antenna Frequency Bu Ru Result Limit Verdict
Mode [MHZ] Size Index | [dBm/MHZz] | [dBm/MHZ]
26Tone | RUO -1.97 <11.00 PASS
Ant9 5180 52Tone | RU37 -1.67 <11.00 PASS
106Tone | RU53 -1.18 <11.00 PASS
26Tone | RUO -1.14 <11.00 PASS
Ant10 5180 52Tone | RU37 -0.68 <11.00 PASS
106Tone | RU53 -1.37 <11.00 PASS
26Tone | RUO 1.48 <11.00 PASS
total 5180 52Tone | RU37 1.86 <11.00 PASS
1BE20 106Tone | RU53 1.74 <11.00 PASS
MIMO 26Tone | RUO -2.06 <11.00 PASS
Ant9 5200 52Tone | RU37 -1.70 <11.00 PASS
106Tone | RU53 -1.44 <11.00 PASS
26Tone | RUO -0.74 <11.00 PASS
Ant10 5200 52Tone | RU37 -0.69 <11.00 PASS
106Tone | RU53 -1.34 <11.00 PASS
26Tone | RUO 1.66 <11.00 PASS
total 5200 52Tone | RU37 1.84 <11.00 PASS
106Tone | RUS3 1.62 <11.00 PASS
Ant9 5240 26Tone | RUO -1.86 <11.00 PASS
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52Tone | RU37 -1.71 <11.00 PASS

106Tone | RU53 -1.18 <11.00 PASS

26Tone | RUO -1.01 <11.00 PASS

Ant10 5240 52Tone | RU37 -0.59 <11.00 PASS
106Tone | RUS3 -1.37 <11.00 PASS

26Tone | RUO 1.60 <11.00 PASS

total 5240 52Tone | RU37 1.90 <11.00 PASS

106Tone | RUS3 1.74 <11.00 PASS

26Tone | RUO -2.08 <11.00 PASS

Ant9 5260 52Tone | RU37 -1.83 <11.00 PASS

106Tone | RU53 -1.46 <11.00 PASS

26Tone | RUO -0.42 <11.00 PASS

Ant10 5260 52Tone | RU37 -0.67 <11.00 PASS
106Tone | RUS3 -1.25 <11.00 PASS

26Tone | RUO 1.84 <11.00 PASS

total 5260 52Tone | RU37 1.80 <11.00 PASS

106Tone | RUS3 1.66 <11.00 PASS

26Tone | RUO -2.02 <11.00 PASS

Ant9 5280 52Tone | RU37 -1.76 <11.00 PASS

106Tone | RUS3 -1.23 <11.00 PASS

26Tone | RUO -0.91 <11.00 PASS

Ant10 5280 52Tone | RU37 -0.79 <11.00 PASS
106Tone | RUS3 -1.50 <11.00 PASS

26Tone | RUO 1.58 <11.00 PASS

total 5280 52Tone | RU37 1.76 <11.00 PASS

106Tone | RUS3 1.65 <11.00 PASS

26Tone | RUO -1.83 <11.00 PASS

Ant9 5320 52Tone | RU37 -1.65 <11.00 PASS

106Tone | RUS3 -1.13 <11.00 PASS

26Tone | RUO -0.34 <11.00 PASS

Ant10 5320 52Tone | RU37 0.01 <11.00 PASS
106Tone | RUS3 -0.73 <11.00 PASS

26Tone | RUO 1.99 <11.00 PASS

total 5320 52Tone | RU37 2.27 <11.00 PASS

106Tone | RUS3 2.08 <11.00 PASS

26Tone | RUS8 -1.97 <11.00 PASS

Ant9 5500 52Tone | RU40 -1.56 <11.00 PASS

106Tone | RUS4 -0.90 <11.00 PASS

26Tone | RUS8 -1.54 <11.00 PASS

Ant10 5500 52Tone | RU40 -1.68 <11.00 PASS
106Tone | RUS4 -1.05 <11.00 PASS

total 5500 26Tone | RUS8 1.26 <11.00 PASS
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52Tone | RU40 1.39 <11.00 PASS
106Tone | RU54 2.04 <11.00 PASS
26Tone | RU8 -2.17 <11.00 PASS
Ant9 5580 52Tone | RU40 -1.91 <11.00 PASS
106Tone | RU54 -1.26 <11.00 PASS
26Tone | RU8 -2.18 <11.00 PASS
Ant10 5580 52Tone | RU40 -2.51 <11.00 PASS
106Tone | RU54 -1.78 <11.00 PASS
26Tone | RU8 0.84 <11.00 PASS
total 5580 52Tone | RU40 0.81 <11.00 PASS
106Tone | RU54 1.50 <11.00 PASS
26Tone | RU8 -2.52 <11.00 PASS
Ant9 5700 52Tone | RU40 -2.21 <11.00 PASS
106Tone | RU54 -1.37 <11.00 PASS
26Tone | RU8 -2.01 <11.00 PASS
Ant10 5700 52Tone | RU40 -1.91 <11.00 PASS
106Tone | RU54 -1.36 <11.00 PASS
26Tone | RU8 0.75 <11.00 PASS
total 5700 52Tone | RU40 0.95 <11.00 PASS
106Tone | RU54 1.65 <11.00 PASS
MRU Mode
T M M Resul Limi
est Antenna | Channel ru i esult imit Verdict
Mode Type Index | [dBm/MHZ] | [dBm/MHz]
52+26 _OFDMA 1 -3.20 <11.00 PASS
Ant10 5180
106+26_OFDMA 1 -1.21 <11.00 PASS
52+26 _OFDMA 1 -3.79 <11.00 PASS
Ant14 5180
106+26_ OFDMA 1 -1.52 <11.00 PASS
52+26_OFDMA 1 -0.47 <11.00 PASS
total 5180
106+26_OFDMA 1 1.65 <11.00 PASS
52+26 OFDMA 1 -3.26 <11.00 PASS
Ant10 5200 =
106+26_OFDMA 1 -1.30 <11.00 PASS
52+26 OFDMA 1 -4.19 <11.00 PASS
11BE20 Ant14 5200 =
MIMO 106+26_OFDMA 1 -1.95 <11.00 PASS
52+26 OFDMA 1 -0.69 <11.00 PASS
total 5200 =
106+26_ OFDMA 1 1.40 <11.00 PASS
52+26 OFDMA 1 -2.57 <11.00 PASS
Ant10 5240 =
106+26_ OFDMA 1 -1.33 <11.00 PASS
52+26 OFDMA 1 -3.84 <11.00 PASS
Ant14 5240 =
106+26_ OFDMA 1 -1.01 <11.00 PASS
52+26 OFDMA 1 -0.15 <11.00 PASS
total 5240 =
106+26_OFDMA 1 1.84 <11.00 PASS
Ant10 5260 52+26_OFDMA 1 -2.74 <11.00 PASS
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106+26_ OFDMA 1 -1.28 <11.00 PASS
52+26 _OFDMA 1 -4.07 <11.00 PASS
Ant14 5260
106+26_ OFDMA 1 -1.79 <11.00 PASS
52+26 _OFDMA 1 -0.34 <11.00 PASS
total 5260
106+26_OFDMA 1 1.48 <11.00 PASS
52+26 _OFDMA 1 -2.59 <11.00 PASS
Ant10 5280
106+26_ OFDMA 1 -1.18 <11.00 PASS
52+26 _OFDMA 1 -4.03 <11.00 PASS
Ant14 5280
106+26_ OFDMA 1 -1.34 <11.00 PASS
52+26 _OFDMA 1 -0.24 <11.00 PASS
total 5280
106+26_ OFDMA 1 1.75 <11.00 PASS
52+26 _ OFDMA 1 -2.69 <11.00 PASS
Ant10 5320 =
106+26_ OFDMA 1 -1.07 <11.00 PASS
52+26 _ OFDMA 1 -4.06 <11.00 PASS
Ant14 5320 =
106+26_ OFDMA 1 -1.49 <11.00 PASS
52+26 _ OFDMA 1 -0.31 <11.00 PASS
total 5320 =
106+26_OFDMA 1 1.74 <11.00 PASS
52+26 OFDMA 2 -3.55 <11.00 PASS
Ant10 5500 =
106+26_OFDMA 4 -1.09 <11.00 PASS
52+26 OFDMA 2 -3.89 <11.00 PASS
Ant14 5500 =
106+26_OFDMA 4 -1.17 <11.00 PASS
52+26 OFDMA 2 -0.71 <11.00 PASS
total 5500 =
106+26_ OFDMA 4 1.88 <11.00 PASS
52+26 _ OFDMA 2 -4.35 <11.00 PASS
Ant10 5580 =
106+26_ OFDMA 4 -2.04 <11.00 PASS
52+26 _ OFDMA 2 -3.67 <11.00 PASS
Ant14 5580 =
106+26_ OFDMA 4 -1.07 <11.00 PASS
52+26 _ OFDMA 2 -0.99 <11.00 PASS
total 5580 =
106+26_OFDMA 4 1.48 <11.00 PASS
52+26 OFDMA 2 -3.41 <11.00 PASS
Ant10 5700 =
106+26_OFDMA 4 -1.29 <11.00 PASS
52+26 OFDMA 2 -3.65 <11.00 PASS
Ant14 5700 =
106+26_OFDMA 4 -1.50 <11.00 PASS
52+26 OFDMA 2 -0.52 <11.00 PASS
total 5700 =
106+26_ OFDMA 4 1.62 <11.00 PASS
1 -1.55 <11.00 PASS
2 -0.31 <11.00 PASS
Ant10 5210 484+242 OFDMA
- 3 -0.45 <11.00 PASS
11BE8O 4 1.18 <11.00 PASS
MIMO : —
1 -2.20 <11.00 PASS
Ant14 5210 484+242 OFDMA 2 -1.13 <11.00 PASS
3 -1.38 <11.00 PASS
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4 -2.01 <11.00 PASS
1 1.15 <11.00 PASS
2 2.31 <11.00 PASS
total 5210 484+242 OFDMA
3 2.12 <11.00 PASS
4 1.44 <11.00 PASS
1 -1.58 <11.00 PASS
2 -0.67 <11.00 PASS
Ant10 5290 484+242 OFDMA
3 -0.59 <11.00 PASS
4 -1.74 <11.00 PASS
1 -2.29 <11.00 PASS
2 -1.52 <11.00 PASS
Ant14 5290 484+242 OFDMA
- 3 -2.13 <11.00 PASS
4 -2.35 <11.00 PASS
1 1.09 <11.00 PASS
2 1.94 <11.00 PASS
total 5290 484+242 OFDMA
- 3 1.72 <11.00 PASS
4 0.98 <11.00 PASS
1 0.29 <11.00 PASS
2 1.09 <11.00 PASS
Ant10 5530 484+242 OFDMA
- 3 1.43 <11.00 PASS
4 0.41 <11.00 PASS
1 -0.59 <11.00 PASS
2 0.86 <11.00 PASS
Ant14 5530 484+242 OFDMA
- 3 0.46 <11.00 PASS
4 -0.51 <11.00 PASS
1 2.88 <11.00 PASS
2 3.99 <11.00 PASS
total 5530 484+242 OFDMA
- 3 3.98 <11.00 PASS
4 2.98 <11.00 PASS
1 0.58 <11.00 PASS
2 1.56 <11.00 PASS
Ant10 5610 484+242 OFDMA
- 3 1.70 <11.00 PASS
4 0.51 <11.00 PASS
1 -0.01 <11.00 PASS
2 0.85 <11.00 PASS
Ant14 5610 484+242 OFDMA
- 3 0.60 <11.00 PASS
4 0.33 <11.00 PASS
1 3.31 <11.00 PASS
484+242 2 4.23 <11.00 PASS
total 5610
_OFDMA 3 4.20 <11.00 PASS
4 3.43 <11.00 PASS
11BE160 | Ant10 5250 996+484 1 -4.82 <11.00 PASS
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MIMO

“UNIF1 | _Non-OFDMA 2 6.28 <1100 | PASS

3 -3.60 <1100 | PASS

4 461 <1100 | PASS

1 462 <1100 | PASS

2 483 <1100 | PASS

3 4.69 <1100 | PASS

996+484+242 4 553 <1100 | PASS

_Non-OFDMA 5 13.90 <1100 | PASS

6 440 <1100 | PASS

7 4.92 <1100 | PASS

8 5.05 <1100 | PASS

1 487 <1100 | PASS

996+484 2 26.90 <1100 | PASS

_Non-OFDMA 3 435 <1100 | PASS

4 541 <1100 | PASS

1 614 <1100 | PASS

5250 2 5.96 <1100 | PASS
Ant14

_UNII-1 3 5.70 <1100 | PASS

996+484+242 4 585 <1100 | PASS

_Non-OFDMA 5 549 <1100 | PASS

6 5.06 <1100 | PASS

7 548 <1100 | PASS

8 618 <1100 | PASS

1 183 <1100 | PASS

996+484 2 357 <1100 | PASS

_Non-OFDMA 3 20.95 <1100 | PASS

4 198 <1100 | PASS

1 2.30 <1100 | PASS

5250 2 235 <1100 | PASS

ol NI 3 2.16 <11.00 | PASS

996+484+242 4 2,68 <1100 | PASS

_Non-OFDMA 5 161 <1100 | PASS

6 171 <1100 | PASS

7 218 <1100 | PASS

8 257 <1100 | PASS

1 439 <1100 | PASS

996+484 2 3.65 <1100 | PASS

Non-OFDMA 3 6.52 <1100 | PASS

antto | 220 4 4.09 <1100 | PASS

UNII-2A

- 1 517 <1100 | PASS

gﬁi:_‘f)gzl\:i 2 4,66 <11.00 | PASS

- 3 432 <1100 | PASS
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4 435 <1100 | PASS
5 5.07 <1100 | PASS
6 475 <1100 | PASS
7 526 <1100 | PASS
8 4.99 <1100 | PASS
1 523 <1100 | PASS
996+484 2 434 <1100 | PASS
_Non-OFDMA 3 6.44 <1100 | PASS
4 563 <1100 | PASS
1 6.16 <1100 | PASS
angia | 5250 2 587 <1100 | PASS
_UNII-2A 3 557 <1100 | PASS
996+484+242 4 569 <1100 | PASS
_Non-OFDMA 5 6.08 <1100 | PASS
6 524 <1100 | PASS
7 544 <1100 | PASS
8 5.7 <1100 | PASS
1 178 <1100 | PASS
996+484 2 20,97 <1100 | PASS
_Non-OFDMA 3 347 <1100 | PASS
4 178 <1100 | PASS
1 263 <1100 | PASS
5250 2 2.21 <1100 | PASS
otal 1 Ni2a 3 1.89 <11.00 | PASS
996+484+242 4 1,96 <1100 | PASS
_Non-OFDMA 5 254 <1100 | PASS
6 198 <1100 | PASS
7 234 <1100 | PASS
8 244 <1100 | PASS
1 245 <1100 | PASS
996+484 2 151 <1100 | PASS
_Non-OFDMA 3 159 <1100 | PASS
4 2.32 <1100 | PASS
1 277 <1100 | PASS
2 248 <1100 | PASS
Ant10 | 5570
3 210 <1100 | PASS
996+484+242 4 161 <1100 | PASS
_Non-OFDMA 5 186 <1100 | PASS
6 2,04 <1100 | PASS
7 287 <1100 | PASS
8 287 <1100 | PASS
Ant14 | 5570 996+484 1 264 <1100 | PASS
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_Non-OFDMA 2 -2.21 <11.00 PASS
3 -2.12 <11.00 PASS

4 -2.71 <11.00 PASS

1 -3.73 <11.00 PASS

2 -3.41 <11.00 PASS

3 -2.95 <11.00 PASS

996+484+242 4 -2.91 <11.00 PASS
_Non-OFDMA 5 -3.31 <11.00 PASS
6 -3.30 <11.00 PASS

7 -3.28 <11.00 PASS

8 -3.43 <11.00 PASS

1 0.47 <11.00 PASS

996+484 2 1.16 <11.00 PASS
_Non-OFDMA 3 1.16 <11.00 PASS
4 0.50 <11.00 PASS

1 -0.21 <11.00 PASS

total 5570 2 0.09 <11.00 PASS
3 0.51 <11.00 PASS

996+484+242 4 0.80 <11.00 PASS
_Non-OFDMA 5 0.49 <11.00 PASS
6 0.39 <11.00 PASS

7 -0.06 <11.00 PASS

8 -0.13 <11.00 PASS

Note:All results have been tested, only shows the worst case.

©Copyright. All rights reserved by CTTL.

Page 36 of 148




&L CAICT

No. 24T042101591-003

Peak Power Spectral Density:

11A-CDD_Ant9_5580
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Conclusion: PASS
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A.4. 26dB Emission Bandwidth (conducted)
Measurement Limit:
Standard Limit (kHz)
FCC 47 CFR Part 15.403 (i) /
The measurement is made according to KDB 789033
Measurement Uncertainty:
Measurement Uncertainty 60.80Hz
EUT ID: UT02a
Measurement Result:
26db
TestMode Antenna | Frequency[MHz] | EBW | FL[MHZz] | FH[MHZ] | Verdict
[MHZz]
Ant9 5180 21.20 | 5168.84 | 5190.04 | PASS
Ant10 5180 21.36 | 5168.24 | 5189.60 | PASS
Ant9 5200 19.84 | 5189.84 | 5209.68 | PASS
Ant10 5200 23.76 | 5187.56 | 5211.32 | PASS
Ant9 5240 18.28 | 5230.80 | 5249.08 | PASS
Ant10 5240 19.60 | 5230.68 | 5250.28 | PASS
Ant9 5260 18.16 | 5250.88 | 5269.04 | PASS
Ant10 5260 18.64 | 5250.36 | 5269.00 | PASS
11A-CDD Ant9 5280 20.68 | 5269.12 | 5289.80 | PASS
Ant10 5280 24.00 | 5268.68 | 5292.68 | PASS
Ant9 5320 19.28 | 5310.48 | 5329.76 | PASS
Ant10 5320 23.52 | 5308.28 | 5331.80 | PASS
Ant9 5500 18.40 | 5490.72 | 5509.12 | PASS
Ant10 5500 18.32 | 5490.80 | 5509.12 | PASS
Ant9 5580 18.08 | 5570.88 | 5588.96 | PASS
Ant10 5580 18.04 | 5570.92 | 5588.96 | PASS
Ant9 5700 18.72 | 5690.60 | 5709.32 | PASS
Ant10 5700 18.76 | 5690.56 | 5709.32 | PASS
Ant9 5180 21.32 | 5169.16 | 5190.48 | PASS
Ant10 5180 19.84 | 5170.00 | 5189.84 | PASS
Ant9 5200 19.84 | 5190.00 | 5209.84 | PASS
Ant10 5200 2476 | 5187.08 | 5211.84 | PASS
11BE20MIMO Ant9 5240 19.96 | 5229.92 | 5249.88 | PASS
Ant10 5240 20.04 | 5230.00 | 5250.04 | PASS
Ant9 5260 19.84 | 5250.00 | 5269.84 | PASS
Ant10 5260 20.40 | 5250.00 | 5270.40 | PASS
Ant9 5280 22.40 | 5268.92 | 5291.32 | PASS

©Copyright. All rights reserved by CTTL.

Page 38 of 148



CAICT

No. 24T042101591-003

e
=777
g
Ant10 5280 19.88 | 5270.00 | 5289.88 | PASS
Ant9 5320 19.88 | 5310.00 | 5329.88 | PASS
Ant10 5320 26.76 | 5305.48 | 5332.24 | PASS
Ant9 5500 19.84 | 5490.00 | 5509.84 | PASS
Ant10 5500 19.84 | 5490.00 | 5509.84 | PASS
Ant9 5580 19.88 | 5569.96 | 5589.84 | PASS
Ant10 5580 19.80 | 5570.00 | 5589.80 | PASS
Ant9 5700 19.84 | 5690.00 | 5709.84 | PASS
Ant10 5700 19.84 | 5690.00 | 5709.84 | PASS
Ant9 5190 39.76 | 5170.08 | 5209.84 | PASS
Ant10 5190 39.84 | 5170.08 | 5209.92 | PASS
Ant9 5230 39.44 | 5210.24 | 5249.68 | PASS
Ant10 5230 39.60 | 5210.00 | 5249.60 | PASS
Ant9 5270 39.52 | 5250.16 | 5289.68 | PASS
Ant10 5270 39.52 | 5250.16 | 5289.68 | PASS
11AX40MIMO Ant9 5310 41.20 | 5288.64 | 5329.84 | PASS
Ant10 5310 39.84 | 5290.00 | 5329.84 | PASS
Ant9 5510 39.68 | 5490.08 | 5529.76 | PASS
Ant10 5510 40.08 | 5490.16 | 5530.24 | PASS
Ant9 5550 39.60 | 5530.16 | 5569.76 | PASS
Ant10 5550 39.84 | 5529.92 | 5569.76 | PASS
Ant9 5670 39.68 | 5650.08 | 5689.76 | PASS
Ant10 5670 39.68 | 5650.00 | 5689.68 | PASS
Ant9 5210 89.44 | 5169.68 | 5259.12 | PASS
Ant10 5210 95.04 | 5169.52 | 5264.56 | PASS
Ant9 5290 91.20 | 5239.12 | 5330.32 | PASS
11AX8OMIMO Ant10 5290 81.44 | 5248.88 | 5330.32 | PASS
Ant9 5530 93.60 | 5489.68 | 5583.28 | PASS
Ant10 5530 93.76 | 5486.00 | 5579.76 | PASS
Ant9 5610 80.48 | 5569.68 | 5650.16 | PASS
Ant10 5610 80.48 | 5569.68 | 5650.16 | PASS
Ant9 5250 162.50 | 5168.75 | 5331.25 | PASS
Ant10 5250 162.88 | 5168.72 | 5331.60 | PASS
Ant9 5250_UNII-1 81.25 | 5168.75 5250 PASS
Ant10 5250_UNII-1 81.28 | 5168.72 5250 PASS
11AX160MIMO =
Ant9 5250 _UNII-2A | 81.25 5250 5331.25 | PASS
Ant10 5250 _UNII-2A 81.6 5250 5331.60 | PASS
Ant9 5570 162.88 | 5488.40 | 5651.28 | PASS
Ant10 5570 162.88 | 5488.72 | 5651.60 | PASS
Note:All results have been tested, only shows the worst case.
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Test graphs as below:

11A-CDD_Ant9_5180

- At g SWI 501 mue VAW I Mt Mods Ao Seee Count 100/ 100
| [
. {FIOF s e 1 T g |
= | 5

@ ‘ 4

|
& 508 GHz : 1001 pis - 30N : —Span 4000 Mtz
I Marker 1ahle

[ 5.168 84 GHz =24.54 dém

TF 1 5.181 2 GHz 1.4% dBm

[ M| 21,2 MHz -0.60 dB

L

Fage 30

11A-CDD_Ant10_5180

fef Level 2000 Bm  Offaat 1602 8 & REW 200 ke

® At o SWE 501 mu e VAW 160t Mode Aunts Smeco Count [00/ 100
| N[
i [
X ) | 0 s
: i . e
v | ¥
45 ‘ 4
|
CF 5,06 GHz__ z 1001 pis - 3,0 Wz 2 _Spon 3.0 Mz
[ Marker {ahle
[ 5.168 14 GHz =15.73 dém
W i 5.181 2 GHz 2.95 dBm
ML 21.36 MHz 2.30 d8

e ——

Fage 00

11A-CDD_Ant9_5200

©Copyright. All rights reserved by CTTL. Page 40 of 148




&77L CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 16 55 8 = RW 200 W

. At 3o SWE  L0Imue VEW 1M Mode Autn Smet Count 100/ 100

R
2

an
CEFIE . = 01 pas 3 3,0 Mz > —Span 300 M
I Marker 1 shle

[ 5.189 84 GHz =13.94 dém

TF 1 5.201 2 GHz 2.92 dBm

[ M| 19.84 MHz 0.85 d8

e
e MHEH L Axiacee

Fage 30

11A-CDD_Ant10_5200

Tlef Lewel 2000 cBm  Offsnt: 16,02 8 ® BEW 200 iz

. At 3 SWE 100 mue VEW 1Mt Mode fun Swees ot 1005 100

| 1t}
1 Fil
T
T % f
s el I | O
43 i
an
520l 7 1001 pis - 3,0 Wi/ ' —Spon Ji0 Vi
3 Marker {shle
[ 5.187 56 GHz =12.51 dém
W i 5.201 2 GHi 3.87 dbm
ML 23.76 MHz -1.47 d8

WA
S EEEEE & raran

Fage 0/0

11A-CDD_Ant9_5240

©Copyright. Al rights reserved by CTTL. Page 41 of 148




&77L CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 16 65 8 = REW 200 ke

. At M SWE  L0Imme VAW IME Mods fuo Seee Count [00/ 100
410
P r
[ & |
a A B LS LT
e W et | 0
i J ’

o i TR TE

oy
G 5710 = 01 pas 3 3,0 Mz > —Span 300 M
I Marker Tahle

LS
S EEEER L T

Fage 30

11A-CDD_Ant10_5240

Tlef Lewel 2000 cBm  Offsat: 16,05 8 ® BEW 200 iz

® At M SWE  L00mm e VEW 1M Mode Auto Smec Count [00/ 100
| 1t}
1 Fil
T
{
e [N =T LTS Y
.,...__'T_w..l..f[... .+ e L 1 i LI 0o .'!n;_....».l.._"._
43 e
an
F 5.04 GHz__ 7 1001 pis - 3.0 M/ = —Span 100 Mt
3§ Marker 1ahle
[ 5.130 68 GH: =13.61 dém
2 i 5.23868 GH: 2.53 dBm
ML 19.6 MHz 0.07 d8

e ———

Fage 0/0

11A-CDD_Ant9_5260

©Copyright. Al rights reserved by CTTL. Page 42 of 148




&L CAICT

No. 24T042101591-003

P Level 2000 Bm  Offest 1661 8 = REW 200 ke

. At M SWE  L0Imme VAW IME Mods fuo See Count 100/ 100
1" r
[
X
a A ke ——
| loldy

e L ;..'..-_Ia,m

oy
G 5.6 GHz__ = 01 pas - 3,0 Mz > —Span 300 M
I Marker Tahle

[ 5.150 88 GHz =15.62 dém

TF 1 5.26116 GHz 0.62 dBm

Dy i8.16 MHz -0.00 B

[
S EEEEE L ST

Fage 30

11A-CDD_Ant10_5260

Tlef Lewel 2000 cBm  Offsnt: 14,70 8 ® BEW 200 iz

® At M SWE 500 mm e VEW 1M Mode Auto Smec Count [00/ 100
| [
- [ i)
A N
e P T U VLN —
§ { Wi\
Lo
an
GF 5.6 GHz__ 7 1001 pis - 3,0 Wi/ = —Span 100 Mt
[ Marker {ahle

e

Fage 0/0

11A-CDD_Ant9_5280

©Copyright. Al rights reserved by CTTL. Page 43 of 148




&77L CAICT

No. 24T042101591-003

P Level 2000 Bm  Offest 1661 8 = REW 200 ke

. At 3o SWE  L0Imue VEW 1M Mode Autn Seet Count 100/ 100

G 5.7 G = 01 pas 3 3,0 Mz > —Span 300 M

i 5.26911 GH1 -24.43 dbm
i 1 5.2812 GHa 2.18 dbm
D3 20.68 Wiz 3.24d8

e
S EEEEE L Shrre—ed

Fage 30

11A-CDD_Ant10_5280

Tlef Lewel 2000 cBm  Offsnt: 14,70 8 ® BEW 200 iz

. At 3 SWE 100 mme VEW 1Mt Mode fun Swees ot 1005 100

CF 5.8 GHz__ 7 1001 pis - 3,0 Wi/ = —Span 100 Mt
[ Marker {ahle

i 5.168 68 GHz -23.91 dbm
e i 52811 GHz 3.05 dBm
0w 24.0 WHz 0.10 d8

e ——

Fage 0/0

11A-CDD_Ant9_5320

©Copyright. Al rights reserved by CTTL. Page 44 of 148




&77L CAICT

No. 24T042101591-003

Tuef Lewel 2000 cBm  Offsat 16,57 1 @ REW 200 i
. A M SWE  L0Imme VAW 1ME Mods Suo See

e Count 100/ 100
ML 73,17 &
108 .
I %
| +
|
| ¥ - |
K BT YT i i e
o
an
G 5.7 G = 01 pas 3 3,0 Mz > —Span 300 M
I Marker Tahle
[ 5.31048 GHz =13.11 dém
TF 1 5.32116 GHz 2.98 dBm
[ M| 19.28 MH1 -0.64 d8
e DN & CUUCT
Fage 38

Count L00/ 100

Tlef Lewel 2000 cBm  Offset 14,77 8 ® BEW 200 iz

| [
. o "
i e
|
| Ay
T
N L (T
43 i
an
GF 5,37 GHz__ 7 1001 pis - 3,0 Wi/ = —Span 100 Mt
3 Marker 1ahle

w 23.52 MHz -0.63 d8

11A-CDD_Ant9_5500

©Copyright. Al rights reserved by CTTL. Page 45 of 148



&L CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 16,70 8 = RW 200 ke

. At 3o SWE  L0Imue VEW 1Mt Mode Auto Seet Count 100/ 100

a S——,
ik ’ !
| "
e
GESGE = 61 s = EXL 3 Spon 300 W
i 5.49071 GHz -23.68 dbm
o 1 5.5012 GHz 321 dBm
py 18.4 MHz 0.47 d8

[T
S EEEEE L1 e

Fage 30

11A-CDD_Ant10_5500

Tief Level 2000 Bm  Offast 16235 &8 ® BEW 200 ke

® At M SWE  L00mm e VEW 1M Mode Auto Smec Count [00/ 100
| [
. oo |
a L { AETRP.
i
% cae 4
an
550l 7 1001 pis - 3,0 Wi/ = —Span 100 Mt
i hile
[ 5.490 8 GH2 =12.97 dém
2 i 5.501 16 GH: 3.68 dBm
[ ML 18.32 MHz 0.49 d8

e, W &

Fage 0/0

11A-CDD_Ant9_5580

©Copyright. Al rights reserved by CTTL. Page 46 of 148




§

CAICT

No. 24T042101591-003

P Level 2000 Bm  Offest 1828 = REW 200 ke

- At Xdan  swi I0Imn e VAW 1ME Mode Mo Seetp Count 100/ 100
|
G 558 GHr KT 1001 pas - 3.0 M) 3 ~Span 0.0 M

e, W

Fage 30

11A-CDD_Ant10_5580

Tlef Lewel 2000 cBm  Offsat: 1700 8 ® BEW 200 iz

. At 3 SWE 101 mm e VW 1 ME  Mode Ao Smet Count 100/ 100
| 1t}
T nr
o
0 e ‘ e
: |
CF 5,56 GHz__ L 1001 pis . 3,0 Wi/ ' —Span 100 Mt
] hile
[ 5.57091 GHz =19.74 dém
e 1 5.58112 GH: 6.85 dBm
Ml 18.04 MHz 0,53 d8

e, W & L

Fage 0/0

11A-CDD_Ant9_5700

©Copyright. Al rights reserved by CTTL. Page 47 of 148




§

CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 1707 & = RiW 200 b

» At M SWE L0l mm e VEW 1M Mode Ao Seee Count [00/ 100
| 1L
i [
i |
pa i i | — e e
e, ‘ P
|
G 5 7 Gl = 01 pas 3 3,0 Mz > —Span 300 M
I Marker 1 shle

I 5.6906 GH
1 5.69864 GHz
y 18.72 WHz

~14.05 dBm
2.02 dém
-1.00 d8

e, W& o

Fage 30

11A-CDD_Ant10_5700

Tlef Lewel 2000 cBm  Offsnt 1720 8 ® BEW 200 iz

® At M SWE 00 mm e VEW 1M Mode Auto Smec Count [00/ 100
| 1t}
Fil
i s
Pa— T, LLLLL T
- ‘ ”..':';.._“
: |
G 5.7 Gile__ L 1001 pis - 3,0 Wi/ = —Span 100 Mt
3 Marker {shle

[ 5.690 56 GHz =11.51 dém
W 1 5.701 2 GHz 4.06 dBm
Ml 18.76 MHz -0.64 d8

e, W& o

11BE20MIMO_Ant9 5180

©Copyright. Al rights reserved by CTTL. Page 48 of 148




§

CAICT

No. 24T042101591-003

W Level 2000 Bim  Offest 16.55 8 = REW 200 ke

. At M SWE  L0Imme VAW I ME Mods fuo See Count 100/ 100
| 1L
i [
I T "
{ 4 | o)
PR PPV ] L5
i 17 "
~ \
£ ‘
|
G 506 Gz 01 pas 3,0 Mz —Span 300 M
I Marker Tahle

[ 5.16916 GHz -15.07 dBm
o 5.181 2 GHz 1.66 dBm
[ ML 21.32 MHz 0.72 d8

S

e
L v

Fage 30

11BE20MIMO_Ant10_5180

ied Level 2000 im  Offent 16 02

£ = Biw 2

® At M SWE  L00mm e VEW 1M Mode Auto Seec Count [00/ 100
| AL
i nr
T = x " T T
| ga i | MolAL L
WA F R L | B e
" 1 F
43 i ‘
|
CF 5,06 GHz__ 1001 pis 3,0 Wi/ —Span 100 Mt
[ Marker {ahle

[ 5.17 GHz =11.99 dém
W 5.178 56 GH: 3.90 dBm
L Ml 19.84 MHz 0.27 d8

11BE20MIMO_Ant9 5200

©Copyright. All rights reserved by CTTL.

Page 49 of 148




)

CAICT

No. 24T042101591-003

g
S

W Level 2000 Bim  Offest 16.55 8 = REW 200 ke

. At M SWE  L0Imme VAW I ME Mods fuo See Count 100/ 100
| 1L
| [
(0
v {
Mo’ | Ls
A CW YUY T = + " + .l eV A R L
e | s
43 i ‘
|
CEFIE . = 01 pas 3 3,0 Mz > —Span 300 M
I Marker 1 shle

e ——

Fage 30

11BE20MIMO_Ant10_5200

Tlef Lewel 2000 cBm  Offsnt: 16,02 8 ® BEW 200 iz

® At M SWE  L00mm e VEW 1M Mode Auto Seec Count [00/ 100
| [ 1
T Fil
YA J R . .. A
@ - il
™
43 i ‘
; |
520l L 1001 pis - 3,0 Wi/ = —Span 100 Mt
3 Marker {shle

e —

T

Fage 0/0

11BE20MIMO_Ant9 5240

©Copyright. All rights reserved by CTTL. Page 50 of 148




&77L CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 16 65 8 = REW 200 ke

. AnE i SWE L0 mue VAW 1M Mode Ao v Count 100/ 100

I
Lo
f
| 1

R e T
A HE L A
P

o
CENITT az2 i1 pis = 35 3 ~pon 300 Ve

Wl 5.11991 GH1 -28.68 dbm

2 h 5.241 08 GHz 185 dBm

by 18,96 HHz 1.41 d8

e, W&y

Fage 30

11BE20MIMO_Ant10_5240

Tlef Lewel 2000 cBm  Offsat: 16,05 8 ® BEW 200 iz

. At 3 SWE 100 mue VEW 1M Mode fun Swees ot 1005 100

40 o

F 5.04 GHz__ 7 1001 pis - 3,0 Wi/ = —Span 100 Mt
3§ Marker 1ahle

[ 5.13 GHzx =11.84 dém
W 1 5.240 6 GHz 4.23 dBm
Ml 20,04 MHz -3.10 d8

e ———

Fage 0/0

11BE20MIMO_Ant9 5260

©Copyright. Al rights reserved by CTTL. Page 51 of 148




&L CAICT

No. 24T042101591-003

P Level 2000 Bm  Offest 1661 8 = REW 200 ke

. AnE i SWE L0 mue VAW 1M Mode Ao e Count 100/ 100

ML 2501 o
- 8 1000 0 G
-
- P — A T
(W

e ! Mt
o | -

an
G 5.6 GHz__ = 1001 pis - 3,0 Mz > —Span 300 M
I Marker Tahle

[ 5.15 GHx -15.81 dBm

TF 1 5.261 4 GHz 1.92 dBm

[ M| 15,84 MHx 1.35 d8

e
S EEEER L Sherrr-~ri

Fage 30

11BE20MIMO_Ant10_5260

Tlef Lewel 2000 cBm  Offsnt: 14,70 8 ® BEW 200 iz

® At M SWE 500 mm e VEW 1M Mode Auto Smec Count [00/ 100
| 1t}
1 Fil
i i
x b et .A,a..‘,'m_;l“l.u'_l. —
a e f w2
43 i
an
GF 5.6 GHz__ 7 1001 pis - 3.0 M/ ' —Span 100 Mt
[ Marker {ahle
[ 5.15 GH2 -14.75 dbm
2 i 5.255 24 GH: 3.78 dBm
ML 20.4 MHz 0.99 d8
S EEEEE & B
Fage 0/0

11BE20MIMO_Ant9 5280

©Copyright. Al rights reserved by CTTL. Page 52 of 148




&77L CAICT

No. 24T042101591-003

P Level 2000 Bm  Offest 1661 8 = REW 200 ke
= At X SWE LD e VW = Mode =

1M T D Count |00/ 100
[T 0%
10 :
[ --|I' AL, A A
2 sl AT S Y PR
@ L
an
G 570 Gz LSS 1001 pis B 3.0 W] ~Gpon 300 Mz
W 5.16891 GH1 -26.09 dbm
2 1 52794 GHz 343 dBm
[ iy 23.4 MWHz 0.30 dB

e, Wy

Fage 30

11BE20MIMO_Ant10_5280

ief Level 2000 im  Offent 16,70 8 = REW 200 iz
. At Sl SWE 101 mae VBW 1Mt Mode futs Smeep

Count [00/ 100
| [
. P "
| ] N e |
TR Lok ol Aoa” Ty 1,11 PO
| 7 TR
43 i
an
CF 5.8 GHz__ 7 1001 pis - 3,0 Wi/ = —Span 100 Mt
[ Marker {ahle

[ 5.17 GH1 =11.75 dém
W 1 5.277 31 GHz 4.13 dBm
L Ml 19.88 MHz -1.04 d8

e ——

Fage 0/0

11BE20MIMO_Ant9 5320

©Copyright. All rights reserved by CTTL. Page 53 of 148



§

CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 16 57 & = RiW 200 ke

- At Xdan  swi I0Imn e VAW 1ME Mode Mo Seetp Count 100/ 100
| T
| ’
0 .l_l..l.ﬂ_..,'..._.:;.":-lﬂ": " 1 | 1 | Baiils LY VI
il | L 1 ] ] ‘ I |
|
G 5,397 GHz__ A 1001 pis B 3.0 M) 3 ~Span 0.0 M
[ 5.31 GHx =23.35 dém
75 ] 5.3184 GHr 2.26 dBm
[ M| 19,88 MHz -0.23 dB

e —— I

Fage 30

11BE20MIMO_Ant10_5320

Tlef Lewel 2000 cBm  Offset 14,77 8 ® BEW 200 iz

. At M SWE 500 mm e VEW 1M Mode Auto Seec ot 1005 100

T =y
‘) ey T
gl " [ il | 1 1 1 . 1 LA
43 i ‘
: |
GF 5,37 GHz__ L 1001 pis - 3,0 Wi/ ' —Spon Ji0 Vi
3 Marker 1ahle
[ 5.30548 GHz =14.38 dBm
W 5.32116 GH:z 4.02 dBm
ML 26.76 MH1 0.13 d8

11BE20MIMO_Ant9 5500

©Copyright. Al rights reserved by CTTL. Page 54 of 148




§

CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 16,70 8 = RW 200 ke

- At Xdan  swi I0Imn e VAW 1ME Mode Mo Seetp Count 100/ 100
| 118
i ’
iy | |
o N —— | T LT I —
f | ("
% ‘
|
AL L3 061 pis = 3 W] —Span 30 Mg
Wl 5.49 GH1 -23.91 dbm
2 1 5.503 36 GHz 385 dbm
r uy 19.84 MHz 1.58 d8

S

& Flran

Fage 30

11BE20MIMO_Ant10_5500

Tief Level 2000 Bm  Offast 16235 &8 ® BEW 200 ke

® At M SWE 101 ma e VEW 1Mt Mode Ao Smeco Count [00/ 100
| [
FiR]
¢
(el =
Segpg e s L ks
-
43 i ‘
: |
550l L 1001 pis - 3,0 Wi/ —Spon Ji0 Vi
i hile
[ 5.49 GH2 =11.36 dBm
W i 5.501 84 GH: 4.75 dBm
[ ML 19.84 MHz -0.74 d8

e W

& I
in

Fage 0/0

11BE20MIMO_Ant9 5580

©Copyright. All rights reserved by CTTL.

Page 55 of 148




§

CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 16 02

* REW 200 b
- At Xdan  swi 101 ma e VAW 1M Mode Ao Seetp Count |00/ 100
| T
t I
) !
0.0 | L} o ad
o TAm- i e | e ]
5 ‘ |
|
G 5.5 GH 01 pas = 3,0 Mz > —Span 300 M

[ 5.569 96 GH1 -11.86 dBm
o 5.57912 GHz 6.74 dBm
[ | 19.88 MHz 0.78 dB

e

Fage 30

11BE20MIMO_Ant10_5580

ief Level 2000 im  Offent 17 00 8

® REW 200 WHe
* A Xdan  swi 101 mn @ VAW 1 MT Mode S Smeep Count 100/ 100
| )
¥ Y
B
PR TN ) 0 i ‘ A e ]
|
CF 5.5 Gz 1001 pas = 3.0 MHz/ > —Spon Ji0 Vi

. =18.67 dBm
1 5.580 6 GHz 7.70 dBm
Ml 19.8 MHx 0.26 d8

11BE20MIMO_Ant9 5700

©Copyright. All rights reserved by CTTL.

Page 56 of 148




§

CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 1707 & = RiW 200 b

. At M SWE  L0Imme VAW IME Mods fuo See Count 100/ 100
| 1L
1 | g
T
- ST N, o il e
s | e
L ‘ M
|
G5 Gt = 01 pas 3 3,0 Mz > —Span 300 M
I Marker 1 shle

[ 5.68 GH1
1 5.700 44 GHz
ML 19.84 MHz

~14.11 dbm
2.75 dBm
0.14 d8

r
e ——

Fage 30

11BE20MIMO_Ant10_5700

Tlef Lewel 2000 cBm  Offsnt 1720 8 ® BEW 200 iz

® At M SWE 00 mm e VEW 1M Mode Auto Smec Count [00/ 100
| AL
i nr
ot e
1 e
I | g /!
= il | | b pprk
43 i ‘
|
G 5.7 Gile__ L 1001 pis - 3,0 Wi/ = —Span 100 Mt
3 Marker {shle
I 5.69 GH1 =11.01 dém
i 5.700 52 GH: 5.38 dBm
ML 19.84 MKz -2.13 d8

e

Fage 0/0

11AX40MIMO_Ant9 5190

©Copyright. Al rights reserved by CTTL. Page 57 of 148




777 CAICT

N
No. 24T04Z101591-003

fief Level 2000 cim  Offest 16 55 8 = Rifw 500 b
Count 100/ 100

. At M SWE  L0Imme VAW 2ME Mode fuo See
10 s = et

L
il M A hk, .'_\pu.,dl_,.__‘_ g L

o
pr—) L

G 510 GHr = 01 pas B0 M —Span 80,0 M
I Marker Tahle

[
S EEEEE e

Fage 30

11AX40MIMO_Ant10_5190

fef Level 2000 Bm  Offeat 1602 8 & REW 500 ke
5 Smetn Count L00/ 100

A o swi VAW 36 Mode =
| [
T - i
I Al il b At b
Pha, |
'r | o, L3 T
- | : e s 00
L W
7 ettt L
]
G 5,00 GHz__ 7 1001 pis 6.0 MHz = —Span #0.0 Mt
[ Marker {ahle
[ 517008 GHz =10.31 dém
I 1 5.189 28 GH1 7.95 dBm
iy 39.84 MH1 -1.89 d8
S RN [, e

Fage 0/0

11AX40MIMO_Ant9 5230

©Copyright. All rights reserved by CTTL. Page 58 of 148




&77L CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 16 65 8 = REW 500 b

. At Wi SWE  L0Imue VEW 20t Mode Auto Seee Count 100/ 100

.

et o ook A + + 1 A T g
o

G 5,73 GHz__ LSS 01 pas = B0 M) > ~Gpan B0.0 Mz

e —— e

Fage 30

11AX40MIMO_Ant10_5230

Tlef Lewel 2000 B Oiffsnt: 16,05 8 ® BEW 500 iz

. An 3 SWI 100 mue VEW 20t Mode fun Swees ot 1005 100

WV ahn bl i Wi s
P prs
i aa i = L 1 I } LN VRPN S

an
F 5.7 GHz__ 7 1001 pas - B0 M = —Spon i) Vi
[ Marker 1ahle

[ 5.11 GHz =15.41 dém

TF 5.22552 GHz 2.08 dBm

Dy 39.6 MHz 1.26 48

e, W&

Fage 0/0

11AX40MIMO_Ant9 5270

©Copyright. All rights reserved by CTTL. Page 59 of 148




CAICT

No. 24T042101591-003

Count 100/ 100

P Level 2000 Bm  Offest 16.61 8B = REW S0
= At X swi . VRN Mods: =

P e T S

G 527 Gz

_ B0 M

AP o oo v,

—Span .0 Mg

I Marker Tahle

e
S EEEER &

Fage 30

11AX40MIMO_Ant10_5270

e Level 20061 i

Count L00/ 100

S R m e e

G 570 GHz__

1001 pis 5.0 Mz

o SR Y I PR

—Span #0.0 Mt

[ Marker {ahle

S EEEEE

W
& i

Fage 0/0

11AX40MIMO_Ant9 5310

©Copyright. All rights reserved by CTTL. Page 60 of 148




&L CAICT

No. 24T042101591-003

fief Level 2000 cim  Offest 16 57 & = RiW 500 ke

. At Wil SWE  L0Imue VEW 20t Mode Auto Seet Count 100/ 100

I e ) I
T "

. 3 |

;..ﬁ..‘l_k.\‘__,_ny*.. o il ..fﬁl:,.k.‘ll,:.,r =

i L

P L ot

an

G 531 Gz LSS 01 pas B B0 M) = ~Gpan B0.0 Mz

I Marker Tahle

i, W f

Fage 30

11AX40MIMO_Ant10_5310

Tk Leved 2000 Bm  Offest 16,77 &8 & REW 500 ke

. An 3 SWI 100 mue VEW 20t Mode fun Swees ot 1005 100

an
GF 5.1 GHz__ 7 1001 pis - 6.0 MHz = —Span #0.0 Mt
[ Marker 1ahle
i .57 d
ML 39.84 MHz 0.46 d8

e, W &

Fage 0/0

11AX40MIMO_Ant9 5510

©Copyright. Al rights reserved by CTTL. Page 61 of 148




§

CAICT

No. 24T042101591-003

P Level 2000 im  Offest 16,72 8 = REW 500 ke

» At Ml SWE L0l mme VEW 30 Mode Ao Seee Count [00/ 100
| |
ld | it ok
- ;)"L - . Ly Wb
4 dier—— el - ‘
|
G 550 Gz = 01 pas 3 B0 M > —Span 80,0 M
[ 5.45008 GH1 =12.05 dBm
(i 5.51208 GH: 6.02 dBm
L | 38.68 MH: -0.54 dB
S EEEEE i
Fage 38
11AX40MIMO_Ant10_5510
Tef Level 2000 cBm  Offast: 16 51 & ® REW 500 i
® At M SWE  L00mm e VEW 30 Mode Auto Smec Count [00/ 100
| 1t}
v i)
POV VN bl et 00
s b A
) Al b i
Jpr e 4
o™ _".-E‘.‘_ﬂ el B8 1 .,\4:‘
i |
|
GF 5.51 GHz__ L 1001 pis - 6.0 MHz = —Span #0.0 Mt
[ Marker 1ahle
5.45016 GHz =10.70 dém
5.506 56 GH: 6.28 dBm
ML 40.08 MHz 0.38 d8

e DN & TS

Fage 0/0

11AX40MIMO_Ant9 5550

©Copyright. Al rights reserved by CTTL. Page 62 of 148




&77L CAICT

No. 24T042101591-003

P Level 2000 im  Offest 16,72 8 = REW 500 ke

. At Wi SWE  L0Imue VAW  ZME Mode Auto Smet Count [00/ 100
T
10 s - 41 - 7
¥ ettt din b o
da—t
{
5

Ty W W

o

an

.
G 530 GHr__ = 01 pas 3 B0 M —Span 80,0 M
I Marker Tshle

e, W& e

Fage 30

11AX40MIMO_Ant10_5550

fef Level 2000 Bm  Offeat 16 51 8 ® REW 500 ke
= At M SWE L0 ma e VEW 2 Mode Suts Smep

Count 100/ 100
| (11}
e i Y T FVToY | P S
ae—r
o L
Attt L Lo
POCTINEL VA T R LS FWOLI Y] FOPRrL v
EEELTTI 2 001 pis = AT 178 - ~Sgon i i
[ Marker Tahle
[ 5.52991 GH: =15.35 dém
75 i 5.548 GHz 5.74 dBm
Dy m 38.84 MHz 1,55 d8

i, W &

Fage 0/0

11AX40MIMO_Ant9 5670

©Copyright. All rights reserved by CTTL. Page 63 of 148



&77L CAICT

No. 24T042101591-003

fief Level 2000 cim  Offest 1707 & = RiW 500 b

- At Xdan  swi 101 ma e VAW 2ME Mode Ao Seetp Count |00/ 100
- a0 o8
| g el A L
e ¥ LA G L L - 1 . B bl i TS S
N g,
!

9@

an
G 560 Gz = 01 pas = B0 M > —Span 80,0 M
I Marker Tahle

e
S EEEEE L e

Fage 30

11AX40MIMO_Ant10_5670

Tlef Lewel 2000 cBm  Oiffeet 1724 8 ® BEW 500 iz

. At 3 SWE L01mue VAW 3ME Mode St Swee Count 100/ 100
| ML 14
& bt \ i bt g
kel o |
i .V.A.ruf..._!: .. S | | L 1 1 . L 5 ..'...'."..'..J.:'_f.-_-,'t.' -
ST

40 i -

an
G 567 GHz__ 7 1001 pis - 6.0 MHz = —Span #0.0 Mt
3 Marker {able

[ 5.65 GHz =19.14 dém

TF 1 566712 GH: 7.70 dBm

Dy 38.68 MHz 0.61 d8

e NN & U

Fage 0/0

11AX80MIMO_Ant9 5210

©Copyright. Al rights reserved by CTTL. Page 64 of 148




&77L CAICT

No. 24T042101591-003

if Level 2000 cim  Offest 16 65 08 = REW | Mz

. At M SWE L0 mm e VAW 3 M Mods Aibs S Count 100/ 100
T
i ¥ Bt
Py T VO, R E
e, sl f bl e o' W P
Iy L "Tvr""'r'ly
L i i 1PN
5 | W _ L .| 1 . L | i T
yubi A
- (oo
an
G 570 GHr__ = 1001 pis - 16,0 Mz [ 3 Span 160,10 Mz
I Marker Tahle

[ 5.169 68 GHz ~20.45 dBm
o 1 5.21656 GH: 6.52 dBm
[ ML 85.44 MHz 1.47 d8

e —— I

Fage 30

11AX80MIMO_Ant10_5210

ief Level 2000 clim  Offaet 16 05 8 ® BEW | MHz

® At A SWE 00 mm e VEW 36 Mloda Auito Sweer Count [00/ 100
| Wif1]] 1907
0w - —eirh
= i ot M by it o I
Y g el |
vy e
v M,
a- + - ]
Aol
4 !
6
F 571 GHz__ 7 1001 pis - 160 Wz = Span 160.0 M
3 Marker {ahle
[ 5.169 51 GHz =15.07 dém
W i 5.208 4 GH 7.07 dBm
ML 95.04 MHz -0.10 d8

e, W d% o

Fage 0/0

11AX80MIMO_Ant9 5290

©Copyright. All rights reserved by CTTL. Page 65 of 148




CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 16 G0 0B @ REW | Mz

= At X SWE L0ima

= VAW 3Nz Moda Aubc 3

S {Ptani b

I L

B it Y

Count 100/ 100

1001 pis

16,0 Wiz

S 150 Vi

-13.28 dBm
T.41 dBm
1.81 d8

S

[ETTET]
& Ul

Fage 30

11AX80MIMO_Ant10_5290

ief Level 2000 im  Offent 16,70

= At 3 SWi 1Dim

£ = BEW 1 Mz
1 ® VEW 3 Wz Mloda At dwees

i L
R

v

PP N
ibiadll a0 R PN

Count L00/ 100

1001 pis

16,0 Wz}

pon 600 i

[ 5.248 88 GHz =11.74 dém
W 1 527416 GHz 8.23 dBm
L Ml 81.44 MHz 3.03 d8

e
& Ui

Fage 0/0

11AX80MIMO_Ant9 5530

©Copyright. All rights reserved by CTTL.

Page 66 of 148



&77L CAICT

No. 24T042101591-003

ied Level 2000 cim  Offest 16,72 8 = REW | Mz
= At X SWE LD VW 3 M Mlode Alts dwee

Count |00/ 100
! kil | vl
o L T T
J Wl
a 1 Jt;" b T
- - r
1 i
an
G 555 Gz = 01 pas 16,0 Wiz ) > Span 160,10 Mz
[ 5.48968 GHz =20.80 dém
TF 1 5.53096 GH1 543 dBm
Dy 93.6 WHz -2.13 d8

[T
S EEEER L Sherrror i

Fage 30

11AX80MIMO_Ant10_5530

fef Level 2000 B Offact 16,61 B ® REW | MHz

® At Ad SWE 00 mm e VEW 36 Mlode Auito Sweer Count [00/ 100
| Mi[1])
i . —erf—
Ji bk i b i i i
0 dae iy .
PP, T R
A P
Tyl
A L
A 10 e |
Fi
6
OF 5.5 GHz__ 7 1001 pis - 160 Wz = Span 160.0 M
3 Marker {ahle

[ 5.486 GH1 =13.55
W 1 5.52871 GHz 5.32 dBm
Ml 93.76 MHt 1.37 d8

e EEEEE & VT

Fage 0/0

11AX80MIMO_Ant9 5610

©Copyright. Al rights reserved by CTTL. Page 67 of 148



&77L CAICT

No. 24T042101591-003

ief Level 2000 cim  Offest 1700 = REW | Mz

i Sl AT L e N S Bk Ak s Count 100/ 100

i R e - w17 107 )
b lp A e ST o Y TR o |

| m |
IPETSN ,,l-,:.;__.nJ.- L L T DI __.I Lokt i

o 00 Vi

G 560 GHr__ = 01 pas - 16,0 Wiz )

" -16.48 dbm
i 1 5.60872 GHz 1037 dBm
D3 u 0.67 d8

e
S EEEEE [ ; Sherrr o™

Fage 30

11AX80MIMO_Ant10_5610

Tlef Lewel 2000 Bm  Offset 17,12 8 & BEW | Mz

= An 3l SWE D01 mn e VEW 3 M ode At dwee Count [D0/ 100

| T
F P ETPRT e el TR I P TV MR U
- i - " L 1 | : M) 1
iAo dinali iy A Tty o M iy
Pl { |
an
OF 561 GHz__ 7 1001 pas = 16,0 Mz Span 160.0 MG
3 Marker {able

11AX160MIMO_Ant9 5250

©Copyright. All rights reserved by CTTL. Page 68 of 148




&L CAICT

No. 24T042101591-003

e Level 2000 B Offast 16 6508 = REW 2 M

= At X SWE LD VW LDMH  Mode Auto Swie Count 100/ 100

i 1 | w1

]
== |

30
3
am
O 525 G 3 _ 1001 pts 32,5 MiHz/ 3 S 50 Wi
Tl {Ref) 50000 MHz 18, m
Ty Tk 19.06 dBm
[ 5.168 75 GHz -11.69 dbm
o 1 5.236 675 GHr 4.68 dBm
[ ML 162.5 MHz 1.16 d8

0
S EEEEE i Sharrpr=rd

Fage 30

11AX160MIMO_Ant10_5250

Tlef Lewel 2000 cBm  Offsnt: 16,65 8 & BEW 3 Wz

® At Ml SWE L0 mm e VBN LD MHT  Made Aoto Smea Count [00/ 100
| T
" M1
s L N e i t
n | [
s e
R el | L 1 1 . WF B N s
A BT R R |
43 i
an
CF 5,95 GHg__ 7 1001 pis - .0 Mz ' Span 0.0 Mg
[ Marker 1ahle
[ 5.16871 GH: =11.24 dém
2 i 5.157 &8 GH: 5.22 dBm
[ ML 162,88 MH1 -1.11d8

e, W&l

Fage 0/0

11AX160MIMO_Ant9 5570

©Copyright. All rights reserved by CTTL. Page 69 of 148



&77L CAICT

No. 24T042101591-003

Multiview * Spectrum
Tuef Level 2000 B Offsmt 1602 8 ® REW 2 Wz .

= At X SWE LD VW LDMH  Mode Auto Swie Count LOGY 100

E20 W]

i e

e
S EEEEE L e yrrd

Fage 38
11AX160MIMO_Ant10 5570
fef Level 2000 Bm  Offsat 17 00 8 ® REW 2 WH:
* At Nan  Swi 101 ma @ VEW 10MHT  Mode Auto Sween Count 100/ 100
1y
10 - it
it Auedeiol ¥ i ikl Jotde
I e— — e
e L o . a "4
PRIPRINY L, LSRN f P [ TR N
. -
an
an
-
& 5,57 GHz__ = 1001 pis = a0 Mz == Span 0.0 Mg
3 akile
[ 5.48871 GHz =11.50 dém
TF 1 5.567 44 GH: 7.57 dBm
[ Ml 162.88 MH: -0.20 d8

I
S EEIEEE (s Sherryretd

Fage 0/0

Conclusion: PASS

©Copyright. Al rights reserved by CTTL. Page 70 of 148



CAICT

No. 24T042101591-003

(llllu,
%
N
N

A.5. Radiated Unwanted Emission

A.5.1 Limits
Unwanted Emissions in the unrestricted bands shall not exceed the limits that shown in 15.407:
Standard Limit
(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside
of the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.
(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside

FCC 47 CFR Part
of the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.
(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside

15.407
of the 5.47-5.725 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must
also comply with the radiated emission limits specified in § 15.209(a) (see § 15.205(c))

, Measurement distance
Frequency (MHz) Field strength(pV/m) (m)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
Frequency of emission Field strength Field strength Measurement distance
(MHz) (uV/m) (dBuV/m) (m)
30-88 100 40 3
88-216 150 43.5 3
216-960 200 46 3
Above 960 500 54 3
Note: When performing measurements at a distance other than that specified, the results shall be

extrapolated to the specified distance using an extrapolation factor (as defined in KDB 789033

I1.G.2.d).
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A.5.2 Test setup

0.8m
*
[ Azimuth Tumtable |
.

Test Site Diagram (9kHz-30MHz)

| Azimuth Turntable | g
*——————={ Positioner Controller |

Test Site Diagram (30MHz-1GHz)

1.5m

L o—o

| Azimuth Turntable P ]

) *—'| Positioner Controller |

Test Site Diagram (1GHz-40GHz)
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A.5.3 Test Procedures

Radiated unwanted emissions from the EUT were measured according to ANSI C63.10and KDB
789033 D02 v02r01.

Test setting

Frequency of emission (MHz) RBW/NBW
30-1000 100kHz/300kHz
1000-4000 1MHz/3MHz
4000-18000 1MHz/3MHz
18000-26500 1MHz/3MHz
26500-40000 1MHz/3MHz

A.5.4 Calculation
1. The measurement results reported below is calculated by:
Measurement Results (dBuV/m) = Pmeasurement (ABuV) + Cable Loss(dB) + Antenna Factor (dB/m)
Where: Pmeasurement is the field strength recorded from the instrument
2. Convert the resultant EIRP level to an equivalent electric field strength using the following
relationship:
E=EIRP- 20log (D) +104.77
Where:
E is the field strength in dBpuV/m
D is the measurement distance in meters
EIRP is the equivalent isotropically radiated power in dBm

Test note

1. The EUT is operating at its maximum duty cycle and its maximum power control level.

2. Investigation has been done on all modes and modulations/data rates. Only the radiated
emissions of the configuration that produced the worst case emissions are reported in this section.

3. Spurious emissions for all channels were investigated and almost the same below 1GHz.
According to FCC 47 CFR §15.31, emission levels are not report much lower than the limit by over

20dB
4. The test is carried out on both vertical and horizontal polarization and only maximization result

of both polarizations is kept.
5. EUT in each of three orthogonal axis emissions had been tested out only the worst case (axis

data) recorded in the report.
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fundamental frequency or 40GHz, whichever is lower.
7. No spurious emissions were detected within 20dBof the limit below 30MHz. OFS and

semi-chamber comparison testing had been performed and the result came out very similar.

(KDB 414788)

the worst ones were reported.

CAICT

No. 24T042101591-003

combinations are evaluated, only the worst cases are reported.
10. The EUT support full RU and partial RU for 802.11ax and 802.11be, both full RU and partial

RU spurious emission was tested. And the results are basically noises with no suspicious
emission. In this case, the measurement results of full RU were reported and represented worst

6. Measurement frequencies were performed from 9 kHz to the 10" harmonic of highest

8. The low/mid/high channels of all working mode with different bandwidths were all tested, only

9. The EUT supports SISOs for chain0O/chain1/chain2, and MIMOs for Chain01/Chain12, all

cases.
Measurement Results:
Average Results:
802.11a
Channel 36
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuV/m) (dB) (dB/m) (dBuV) (H/V)
17908.150 45.50 -26.18 | 45.95 25.73 54.00 8.50 H
17912.000 45.46 -26.18 | 45.95 25.69 54.00 8.54 H
14491.550 39.24 -28.77 | 41.90 26.11 54.00 14.76 H
13297.500 39.17 -30.02 | 40.60 28.59 54.00 14.83 Y
5149.400 41.62 -27.28 | 34.00 34.90 54.00 12.38 H
5147.760 41.26 -27.29 | 34.00 34.55 54.00 12.74 H
Channel 64
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuV/m) (dB) (dB/m) (dBuV) (H/V)
17914.200 45.05 -26.18 45.95 25.28 54.00 8.95 Vv
17908.700 44.61 -26.18 45.95 24.84 54.00 9.39 Vv
14482.200 38.91 -28.77 41.90 25.78 54.00 15.09 H
14497.600 38.66 -28.77 41.90 25.53 54.00 15.34 Vv
5410.448 42.30 -27.13 34.30 35.13 54.00 11.70 H
5395.328 42.25 2712 | 34.20 35.17 54.00 11.75 H
Page 74 of 148
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Channel 100
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuV/m) (dB) (dB/m) (dBuV) (HV)
17923.000 44.74 -26.18 | 45.95 24.97 54.00 9.26 V
17915.850 44.73 -26.18 | 45.95 24.96 54.00 9.27 H
14499.800 38.78 -28.77 | 41.90 25.65 54.00 15.22 H
13266.700 38.49 -29.90 | 40.50 27.89 54.00 15.51 \Y
5424.445 41.60 -27.13 34.30 34.43 54.00 12.40 H
5450.095 41.59 -27.10 34.20 34.49 54.00 12.41 H
802.11n-HT20
Channel 36
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17916.950 44.79 -26.18 | 45.95 25.02 54.00 9.21 H
17913.650 44.78 -26.18 | 45.95 25.01 54.00 9.22 H
14481.100 38.67 -28.77 | 41.90 25.54 54.00 15.33 H
13258.450 38.52 -29.90 | 40.50 27.92 54.00 15.48 \Y,
5149.720 41.59 -27.28 34.00 34.87 54.00 12.41 H
5149.900 41.22 -27.28 34.00 34.50 54.00 12.78 H
Channel 64
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17925.200 44.81 -26.18 | 45.95 25.04 54.00 9.19 H
17930.700 44.76 -26.18 | 45.95 24.99 54.00 9.24 H
14484.950 38.71 -28.77 | 41.90 25.58 54.00 15.29 H
14495.950 38.63 -28.77 | 41.90 25.50 54.00 15.37 H
5425.920 42.49 -27.13 34.30 35.32 54.00 11.51 H
5366.096 42.28 -27.12 34.20 35.20 54.00 11.72 H
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Channel 100
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuV/m) (dB) (dB/m) (dBuV) (HV)
17921.350 44.74 -26.18 | 45.95 24.97 54.00 9.26 H
17930.700 44.66 -26.18 | 45.95 24.89 54.00 9.34 H
14488.250 38.70 -28.77 | 41.90 25.57 54.00 15.30 H
14490.450 38.50 -28.77 | 41.90 25.37 54.00 15.50 H
5402.560 42.01 -27.13 34.30 34.84 54.00 11.99 H
5398.000 41.93 -27.13 34.30 34.76 54.00 12.07 H
802.11n-HT40
Channel 38
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17914.750 44.71 -26.18 | 45.95 24.94 54.00 9.29 \Y
17927.950 44.67 -26.18 | 45.95 24.90 54.00 9.33 H
14498.150 38.85 -28.77 | 41.90 25.72 54.00 15.15 H
14471.200 38.44 -28.77 | 41.90 25.31 54.00 15.56 \Y,
5149.260 43.52 -27.28 34.00 36.80 54.00 10.48 H
5149.760 43.42 -27.28 34.00 36.70 54.00 10.58 H
Channel 62
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17900.450 45.01 -26.18 | 45.95 25.24 54.00 8.99 H
17948.850 44.82 -26.18 | 45.95 25.05 54.00 9.18 H
14471.750 38.63 -28.77 | 41.90 25.50 54.00 15.37 H
14487.150 38.63 -28.77 | 41.90 25.50 54.00 15.37 \Y
5357.200 42.90 -27.12 34.20 35.82 54.00 11.10 H
5354.640 42.76 -27.12 34.20 35.68 54.00 11.24 H
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Channel 102
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuV/m) (dB) (dB/m) (dBuV) (HV)
17915.300 44.84 -26.18 | 45.95 25.07 54.00 9.16 H
17916.400 44.78 -26.18 | 45.95 25.01 54.00 9.22 H
14488.250 38.84 -28.77 | 41.90 25.71 54.00 15.16 V
14494.850 38.68 -28.77 | 41.90 25.55 54.00 15.32 H
5426.455 42.00 -27.13 34.30 34.83 54.00 12.00 H
5459.695 41.87 -27.10 34.20 34.77 54.00 12.13 H
802.11ac-HT20
Channel 36
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17894.400 44.59 -26.18 | 45.95 24.82 54.00 9.41 \Y
17912.550 44.56 -26.18 | 45.95 24.79 54.00 9.44 H
14480.550 38.58 -28.77 | 41.90 25.45 54.00 15.42 H
14473.950 38.54 -28.77 | 41.90 25.41 54.00 15.46 H
5149.120 41.06 -27.28 34.00 34.34 54.00 12.94 H
5149.320 40.98 -27.28 34.00 34.26 54.00 13.02 H
Channel 64
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17911.450 44.76 -26.18 | 45.95 24.99 54.00 9.24 \Y
17917.500 44.71 -26.18 | 45.95 24.94 54.00 9.29 \Y
14483.300 38.65 -28.77 | 41.90 25.52 54.00 15.35 \Y
14493.200 38.61 -28.77 | 41.90 25.48 54.00 15.39 H
5351.520 41.96 -2712 | 34.20 34.88 54.00 12.04 H
5350.288 41.88 -27.12 34.20 34.80 54.00 12.12 H
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Channel 100
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuV/m) (dB) (dB/m) (dBuV) (HV)
17932.350 44.78 -26.18 | 45.95 25.01 54.00 9.22 H
17921.350 44.77 -26.18 | 45.95 25.00 54.00 9.23 V
14480.550 38.72 -28.77 | 41.90 25.59 54.00 15.28 V
14499.800 38.50 -28.77 | 41.90 25.37 54.00 15.50 \Y
5443.150 41.49 -27.13 34.30 34.32 54.00 12.51 H
5433.220 41.40 -27.13 34.30 34.23 54.00 12.60 H
802.11ac-HT40
Channel 38
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17919.700 44.85 -26.18 | 45.95 25.08 54.00 9.15 H
17914.200 44.74 -26.18 | 45.95 24.97 54.00 9.26 H
14497.600 38.76 -28.77 | 41.90 25.63 54.00 15.24 V
14494.850 38.67 -28.77 | 41.90 25.54 54.00 15.33 \Y,
5149.740 43.60 -27.28 34.00 36.88 54.00 10.40 H
5149.340 43.41 -27.28 34.00 36.69 54.00 10.59 H
Channel 62
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17916.400 44.70 -26.18 | 45.95 2493 54.00 9.30 \Y
17896.600 44.67 -26.18 | 45.95 24.90 54.00 9.33 H
14482.200 38.90 -28.77 | 41.90 25.77 54.00 15.10 H
14486.050 38.79 -28.77 | 41.90 25.66 54.00 15.21 H
5351.296 42.15 -27.12 34.20 35.07 54.00 11.85 H
5351.552 42.12 -27.12 34.20 35.04 54.00 11.88 H

©Copyright. All rights reserved by CTTL. Page 78 of 148



(\llll“,
%
%
N/

CAICT

No. 24T042101591-003

Channel 102
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuV/m) (dB) (dB/m) (dBuV) (HV)
17913.650 44.91 -26.18 | 45.95 25.14 54.00 9.09 H
17918.050 44.82 -26.18 | 45.95 25.05 54.00 9.18 V
14475.600 38.39 -28.77 | 41.90 25.26 54.00 15.61 H
14487.150 38.38 -28.77 | 41.90 25.25 54.00 15.62 \Y
5454.970 41.75 -27.10 34.20 34.65 54.00 12.25 H
5457.295 41.60 -27.10 34.20 34.50 54.00 12.40 H
802.11ac-HT80
Channel 42
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17912.550 44.77 -26.18 | 45.95 25.00 54.00 9.23 \Y
17929.600 44.68 -26.18 | 45.95 24.91 54.00 9.32 H
14492.100 38.74 -28.77 | 41.90 25.61 54.00 15.26 V
14498.150 38.43 -28.77 | 41.90 25.30 54.00 15.57 V
5122.600 43.43 -27.29 34.00 36.72 54.00 10.57 H
5138.980 43.32 -27.29 34.00 36.61 54.00 10.68 H
Channel 58
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17914.750 44.85 -26.18 | 45.95 25.08 54.00 9.15 \Y
17912.550 44.63 -26.18 | 45.95 24.86 54.00 9.37 \Y
14486.050 38.66 -28.77 | 41.90 25.53 54.00 15.34 \Y
14489.350 38.65 -28.77 | 41.90 25.52 54.00 15.35 \Y
5350.016 44.61 -2712 | 34.20 37.53 54.00 9.39 H
5352.416 43.50 -27.12 34.20 36.42 54.00 10.50 H
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Channel 106
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuV/m) (dB) (dB/m) (dBuV) (HV)
17923.000 45.02 -26.18 | 45.95 25.25 54.00 8.98 V
17913.650 44.83 -26.18 | 45.95 25.06 54.00 9.17 V
14495.950 38.70 -28.77 | 41.90 25.57 54.00 15.30 V
14498.150 38.56 -28.77 | 41.90 25.43 54.00 15.44 H
5457.115 44.34 -27.10 34.20 37.24 54.00 9.66 H
5450.095 44.22 -27.10 34.20 3712 54.00 9.78 H
802.11ax-HT20
Channel 36
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17920.800 44.90 -26.18 | 45.95 25.13 54.00 9.10 \Y
17910.900 44.79 -26.18 | 45.95 25.02 54.00 9.21 H
14494.300 39.03 -28.77 | 41.90 25.90 54.00 14.97 V
14483.850 38.65 -28.77 | 41.90 25.52 54.00 15.35 H
5149.380 40.87 -27.28 34.00 34.15 54.00 13.13 H
5148.440 40.74 -27.29 34.00 34.03 54.00 13.26 H
Channel 64
Frequency | Measurement | Cable | Antenna | Receiver Limit Margin | Antenna
(MHz) Result Loss Factor Reading | (dBuV/m) (dB) Pol.
(dBuVv/m) (dB) (dB/m) (dBuV) (H/V)
17925.750 44.85 -26.18 | 45.95 25.08 54.00 9.15 \Y
17913.100 44.57 -26.18 | 45.95 24.80 54.00 9.43 \Y
14487.700 38.75 -28.77 | 41.90 25.62 54.00 15.25 H
13290.350 38.62 -30.02 | 40.60 28.04 54.00 15.38 H
5354.288 41.81 -2712 | 34.20 34.73 54.00 12.19 H
5385.520 41.67 -27.12 34.20 34.59 54.00 12.33 H
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